SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 801.35182 MHz -54.00 dBm -41.00 dB 30,000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -53.95 dBm -40.95 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67709 GHz -54.19 dBm -41.19 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67184 GHz -54.36 dBm -41.36 d&
1.790 GHz 3,000 GHz 1.000 MHz 2.97762 GHz -53,05 dBm -40,05 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.05008 GHz -53.22 dBm -40.22 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50692 GHz -47.99 dBm -34.95 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99292 GHz -48.31 dBm -35.31 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44032 GHz -50.15 dBm -37.15 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.92588 GHz -50.06 dBm -37.06 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.62366 GHz -47.64 dBm -34.64 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.62657 GHz -47.52 dBm -34,52 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942,07146 MHz -53.71 dBm -40.71 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.68093 GHz -54.20 dBm -41.20 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.99819 GHz -53,30 dBm -40,30 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99342 GHz -48.37 dBm -35.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.37483 GHz -50.17 dBm -37.17 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.60366 GHz -47.63 dBm -34.63 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 66 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

oOffset 5.00 d8 Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit PAES Limit
INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
el = Aestiran |[[ 50 dBm - et At
[ it 2 LN A
!
-60 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 924.62019 MHz -53.89 dBm -40.89 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.40680 MHz -53.83 dBm -40.83 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -53.86 dBm -40.86 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67149 GHz -53.96 dBm -40.96 d&
1.790 GHz 3,000 GHz 1.000 MHz 2.95327 GHz -53,35 dBm -40,35 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.03650 GHz -53.30 dBm -40.30 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.85093 GHz -48.36 dbm -35.36 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98692 GHz -48.26 dBm -35.26 db
9.000 GHz 13.000 GHz 1.000 MHz 11.80839 GHz -50.01 dBm -37.01 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.92488 GHz -50.02 dBm -37.02 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.62491 GHz -47.53 dBm -34.53 db 13.000 GHz 18,000 GHz 1.000 MHz 16.63699 GHz -47.56 dBm -34.56 dB
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30.000 MHz 1.000 GHz 1.000 MHz 906.68416 MHz -53.65 dBm -40.65 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69843 GHz -53.67 dBm -40.67 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.86069 GHz -53,30 dBm -40,30 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.55070 GHz -47.61 dBm -34.61 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.39183 GHz -50.00 dBm -37.00 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.62657 GHz -47.43 dBm -34.43 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 66 / 10MHz
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Middle Channel / 64QAM
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30.000 MHz 1,000 GHz 1.000 MHz 906.19940 MHz -53.71 dBm -40.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 847.05827 MHz -53.71 dBm -40.71 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69318 GHz -50.24 dBm -37.24 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66589 GHz -54.20 dBm -41.20 dB
1.790 GHz 3,000 GHz 1.000 MHz 2,99254 GHz -53,20 dBm -40,20 dB 1.790 GHz 3,000 GHz 1.000 MHz 2,04577 GHz -53,22 dBm -40,22 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85392 GHz -48,30 dBm -35.30 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.80792 GHz -48.38 dBm -35.38 db
9.000 GHz 13.000 GHz 1.000 MHz 11.91089 GHz -50.01 dBm -37.01 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.39633 GHz -50.06 dBm -37.06 dB
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- m—— - m—
{ e J v L JL J wa

Dater 5 JAN 2018 12:46:23

Date: 5 JAN 2018 12:50:18

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dém Offset 5.00 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
.10 48HE—HPLRIOUS | INF_ABS PARS
SPURIOUS_LINE_ABS
20 dB
-30 dB
-40 dB
o ] — .
- - AT i P g
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944.01048 MHz -53.86 dBm -40.86 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.65995 GHz -54.28 dBm -41.28 dB
1.790 GHz 3,000 GHz 1.000 MHz 1,79020 GHz -53,19 dBm -40,19 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.54120 GHz -42.14 dBm -29.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.90089 GHz -50.09 dBm -37.09 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.61699 GHz -47.51 dBm -34.51 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 66 / 15MHz
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30.000 MHz 1.000 GHz 1.000 MHz 921.71164 MHz -53,90 dBm -40.90 dB 30,000 MHz 1,000 GHz 1.000 MHz 899.89755 MHz -53.56 dBm -40.56 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -34.60 dBm -21.60 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66134 GHz -54.22 dBm -41.22 dg
1.790 GHz 3,000 GHz 1.000 MHz 2.98407 GHz -53,23 dBm -40,23 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.07238 GHz -53.26 dBm -40.26 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.87043 GHz -48.22 dbm -35.22 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.97092 GHz -48.23 dBm -35.23 db
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30.000 MHz 1.000 GHz 1.000 MHz 906.19940 MHz -53.92 dBm -40.92 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.68478 GHz -54.26 dBm -41.26 dB
1.790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -32,48 dBm -19,48 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.53171 GHz -42.03 dBm -29.03 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.63855 GHz -50.22 dBm -37.22 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.62157 GHz -47.75 dBm -34.75 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B
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30.000 MHz 1.000 GHz 1.000 MHz 958.55322 MHz -53.79 dBm -40.72 dB 30,000 MHz 1,000 GHz 1.000 MHz 932.86107 MHz -53.84 dBm -40.84 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -40.60 dBm -27.60 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -50.62 dBm -37.62 de
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3.000 GHz 5.000 GHz 1.000 MHz 6.98742 GHz -48.16 dBm -35.16 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95892 GHz -48.30 dBm -35.30 db
9.000 GHz 13.000 GHz 1.000 MHz 12.39283 GHz -50.00 dBm -37.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.37383 GHz -50.11 dBm -37.11 dB
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30.000 MHz 1.000 GHz 1.000 MHz 950.31234 MHz -53.58 dBm -40.58 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.64105 GHz -54.33 dBm -41.33 dB
1.790 GHz 3,000 GHz 1.000 MHz 1.79665 GHz -36,25 dBm -23,25 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.86543 GHz -48.13 dBm -35.13dB
9.000 GHz 13.000 GHz 1.000 MHz 11.89789 GHz -50.19 dBm -37.19 dB
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hid

Date: 5.JAN.2018 13.10:10

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number 1 A595 of A608
Report Issued Date : Jan. 30, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



o a0, FCC RF Test Report

Report No. : FG7D2507B

Frequency Stability|
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0005
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0022
10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0001
20 Battery End Point 0.0022
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0024
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0031
0 Normal Voltage 0.0018
10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0026
20 Battery End Point 0.0005
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0018
30 Normal Voltage 0.0050
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
0 Normal Voltage 0.0059
10 Normal Voltage 0.0051 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0051
20 Normal Voltage 0.0060
20 Battery End Point 0.0012

Note: Normal Voltage =3.8 V.

; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0028
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0032
10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0024
20 Battery End Point 0.0027
Note:
1. Normal Voltage =4.0V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0024
30 Normal Voltage 0.0090
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0102
0 Normal Voltage 0.0006
10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0076
-30 Normal Voltage 0.0068
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0007
20 Battery End Point 0.0106
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0090
40 Normal Voltage 0.0017
30 Normal Voltage 0.0061
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0014

10 Normal Voltage 0.0074 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0072
20 Normal Voltage 0.0009
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0082
40 Normal Voltage 0.0108
30 Normal Voltage 0.0121
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0076
10 Normal Voltage 0.0087 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0070
20 Battery End Point 0.0018
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0029
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0005
10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0022
20 Battery End Point 0.0001
Note:
1. Normal Voltage =4.0V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0096
40 Normal Voltage 0.0086
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0093
0 Normal Voltage 0.0079
10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0080
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0011
20 Battery End Point 0.0084

Note: Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

Sporton International (Kunshan) Inc.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 30 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0002
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0021
-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0004
20 Battery End Point 0.0016
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0009
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0020
10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0007
20 Battery End Point 0.0022
Note:
3. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
4. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0022
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0013
10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0009
20 Battery End Point 0.0008
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0025
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0034
0 Normal Voltage 0.0005
10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0029
20 Normal Voltage 0.0006
20 Battery End Point 0.0007
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3699 -53.58 -13 -40.58 -67.82 -55.29 5.08 6.80 H
5550 -55.60 -13 -42.60 -72.40 -57.27 8.03 9.70 H
7401 -50.67 -13 -37.67 -71.97 -53.05 9.43 11.81 H
Lowest 3702 55.94 13 4294 | 6837 | -57.65 5.08 6.80 v
5550 -55.68 -13 -42.68 -72.77 -57.35 8.03 9.70 \Y
7401 -51.52 -13 -38.52 -72.66 -53.90 9.43 11.81 \Y
3759 -36.55 -13 -23.55 -52.46 -38.27 5.08 6.80 H
5640 -53.10 -13 -40.10 -69.90 -54.77 8.03 9.70 H
Middle 7518 -49.86 -13 -36.86 -71.16 -52.24 9.43 11.81 H
3759 -36.07 -13 -23.07 -52.19 -37.79 5.08 6.80 \Y
5640 -50.46 -13 -37.46 -67.55 -52.13 8.03 9.70 \Y
7518 -50.62 -13 -37.62 -71.76 -53.00 9.43 11.81 \Y
3819 -39.61 -13 -26.61 -54.91 -41.33 5.08 6.80 H
5727 -52.84 -13 -39.84 -69.64 -54.51 8.03 9.70 H
Highest 7635 -51.42 -13 -38.42 -72.72 -53.80 9.43 11.81 H
3819 -39.88 -13 -26.88 -55.19 -41.60 5.08 6.80 \Y
5727 -51.39 -13 -38.39 -68.48 -53.06 8.03 9.70 \Y
7635 -51.42 -13 -38.42 -72.56 -53.80 9.43 11.81 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3699 -52.84 -13 -39.84 -67.08 -54.55 5.08 6.80 H
5550 -55.26 -13 -42.26 -72.06 -56.93 8.03 9.70 H
Lowest 7401 -51.02 -13 -38.02 -72.32 -53.40 9.43 11.81 H
3699 -55.59 -13 -42.59 -68.02 -57.30 5.08 6.80 \
5550 -56.02 -13 -43.02 -73.11 -57.69 8.03 9.70 V
7401 -50.27 -13 -37.27 -71.41 -52.65 9.43 11.81 V
3756 -36.60 -13 -23.60 -52.49 -38.32 5.08 6.80 H
5637 -52.91 -13 -39.91 -69.71 -54.58 8.03 9.70 H
Middle 7515 -49.82 -13 -36.82 -71.12 -52.20 9.43 11.81 H
3756 -35.65 -13 -22.65 -51.79 -37.36 5.08 6.80 \Y
5637 -51.19 -13 -38.19 -68.28 -52.86 8.03 9.70 )
7515 -49.54 -13 -36.54 -70.68 -51.92 9.43 11.81 V
3813 -38.57 -13 -25.57 -54.00 -40.29 5.08 6.80 H
5721 -52.28 -13 -39.28 -69.08 -53.95 8.03 9.70 H
Highest 7629 -50.56 -13 -37.56 -71.86 -52.94 9.43 11.81 H
3813 -38.32 -13 -25.32 -54.01 -40.04 5.08 6.80 \Y
5721 -51.37 -13 -38.37 -68.46 -53.04 8.03 9.70 \
7629 -50.85 -13 -37.85 -71.99 -53.23 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 2/ 5MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -52.78 -13 -39.78 -67.02 -54.49 5.08 6.80 H
5550 -56.16 -13 -43.16 -72.96 -57.83 8.03 9.70 H
7401 -50.87 -13 -37.87 -72.17 -53.25 9.43 11.81 H
Lowest 3702 -57.11 13 4411 | 6954 | -58.82 5.08 6.80 Y
5550 -55.98 -13 -42.98 -73.07 -57.65 8.03 9.70 \
7401 -51.07 -13 -38.07 -72.21 -53.45 9.43 11.81 \
3756 -35.22 -13 -22.22 -51.48 -36.94 5.08 6.80 H
5634 -52.36 -13 -39.36 -69.16 -54.03 8.03 9.70 H
Middle 7512 -49.15 -13 -36.15 -70.45 -51.53 9.43 11.81 H
3756 -34.62 -13 -21.62 -50.79 -36.34 5.08 6.80 \Y
5634 -49.40 -13 -36.40 -66.49 -51.07 8.03 9.70 \Y
7512 -51.20 -13 -38.20 -72.34 -53.58 9.43 11.81 \Y
3810 -37.08 -13 -24.08 -52.80 -38.80 5.08 6.80 H
5715 -50.53 -13 -37.53 -67.33 -52.20 8.03 9.70 H
Highest 7620 -50.77 -13 -37.77 -72.07 -53.15 9.43 11.81 H
3810 -37.53 -13 -24.53 -53.34 -39.25 5.08 6.80 \Y
5715 -50.15 -13 -37.15 -67.24 -51.82 8.03 9.70 \Y
7620 -50.60 -13 -37.60 -71.74 -52.98 9.43 11.81 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B3 of B64

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 2/ 10MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -52.93 -13 -39.93 -67.17 -54.64 5.08 6.80 H
5553 -56.57 -13 -43.57 -73.37 -58.24 8.03 9.70 H
7401 -50.91 -13 -37.91 -72.21 -53.29 9.43 11.81 H
Lowest 3702 57.19 13 4419 | 69.62 | -58.90 5.08 6.80 Y
5553 -54.55 -13 -41.55 -71.64 -56.22 8.03 9.70 \
7401 -51.13 -13 -38.13 -72.27 -53.51 9.43 11.81 \
3750 -37.90 -13 -24.90 -53.58 -39.62 5.08 6.80 H
5628 -53.90 -13 -40.90 -70.70 -55.57 8.03 9.70 H
Middle 7503 -50.84 -13 -37.84 -72.14 -53.22 9.43 11.81 H
3750 -36.54 -13 -23.54 -52.52 -38.26 5.08 6.80 \Y
5628 -51.88 -13 -38.88 -68.97 -53.55 8.03 9.70 V
7503 -50.40 -13 -37.40 -71.54 -52.78 9.43 11.81 \Y
3801 -35.22 -13 -22.22 -51.48 -36.94 5.08 6.80 H
5703 -52.24 -13 -39.24 -69.04 -53.91 8.03 9.70 H
Highest 7602 -50.01 -13 -37.01 -71.31 -52.39 9.43 11.81 H
3801 -34.51 -13 -21.51 -50.69 -36.23 5.08 6.80 \Y
5703 -49.54 -13 -36.54 -66.63 -51.21 8.03 9.70 \Y
7602 -50.56 -13 -37.56 -71.7 -52.94 9.43 11.81 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 2/ 15MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -53.90 -13 -40.90 -68.14 -55.61 5.08 6.80 H
5553 -55.60 -13 -42.60 -72.40 -57.27 8.03 9.70 H
Lowest 7404 -50.12 -13 -37.12 -71.42 -52.50 9.43 11.81 H
3702 -55.67 -13 -42.67 -68.1 -57.38 5.08 6.80 \
5553 -55.89 -13 -42.89 -72.98 -57.56 8.03 9.70 V
7404 -51.30 -13 -38.30 -72.44 -53.68 9.43 11.81 V
3747 -38.14 -13 -25.14 -53.75 -39.85 5.08 6.80 H
5619 -53.86 -13 -40.86 -70.66 -55.53 8.03 9.70 H
Middle 7494 -50.13 -13 -37.13 -71.43 -52.51 9.43 11.81 H
3747 -38.05 -13 -25.05 -53.81 -39.77 5.08 6.80 \Y
5619 -51.68 -13 -38.68 -68.77 -53.35 8.03 9.70 )
7494 -49.79 -13 -36.79 -70.93 -52.17 9.43 11.81 V
3792 -33.60 -13 -20.60 -49.99 -35.32 5.08 6.80 H
5688 -51.14 -13 -38.14 -67.94 -52.81 8.03 9.70 H
Highest 7584 -50.33 -13 -37.33 -71.63 -52.71 9.43 11.81 H
3792 -32.60 -13 -19.60 -49.08 -34.32 5.08 6.80 \Y
5688 -50.08 -13 -37.08 -67.17 -51.75 8.03 9.70 V
7584 -50.66 -13 -37.66 -71.8 -53.04 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B5 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 2 / 20MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -54.05 -13 -41.05 -68.29 -55.76 5.08 6.80 H
5553 -54.13 -13 -41.13 -70.93 -55.80 8.03 9.70 H
Lowest 7404 -50.68 -13 -37.68 -71.98 -53.06 9.43 11.81 H
3702 -56.47 -13 -43.47 -68.9 -58.18 5.08 6.80 \
5553 -55.64 -13 -42.64 -72.73 -57.31 8.03 9.70 V
7404 -51.19 -13 -38.19 -72.33 -53.57 9.43 11.81 V
3741 -40.64 -13 -27.64 -55.71 -42.36 5.08 6.80 H
5613 -53.52 -13 -40.52 -70.32 -55.19 8.03 9.70 H
Middle 7485 -50.35 -13 -37.35 -71.65 -52.73 9.43 11.81 H
3741 -38.13 -13 -25.13 -53.87 -39.85 5.08 6.80 \Y
5613 -51.81 -13 -38.81 -68.9 -53.48 8.03 9.70 )
7485 -50.74 -13 -37.74 -71.88 -53.12 9.43 11.81 V
3783 -33.03 -13 -20.03 -49.47 -34.75 5.08 6.80 H
5673 -50.48 -13 -37.48 -67.28 -52.15 8.03 9.70 H
Highest 7563 -49.76 -13 -36.76 -71.06 -52.14 9.43 11.81 H
3783 -31.17 -13 -18.17 -47.8 -32.89 5.08 6.80 \Y
5673 -48.71 -13 -35.71 -65.8 -50.38 8.03 9.70 \
7563 -50.08 -13 -37.08 -71.22 -52.46 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -53.04 -13 -40.04 -65.07 -57.01 4.87 8.84 H
5130 -56.00 -13 -43.00 -71.82 -57.44 7.70 9.14 H
6840 -50.67 -13 -37.67 -71.72 -52.35 8.98 10.66 H
Lowest 3420 54.54 13 4154 | 69.25 | -58.51 4.87 8.84 Y
5130 -56.12 -13 -43.12 -72.14 -57.56 7.70 9.14 \
6840 -51.52 -13 -38.52 -72.32 -53.20 8.98 10.66 \
3465 -52.32 -13 -39.32 -64.35 -56.29 4.87 8.84 H
5196 -56.02 -13 -43.02 -71.84 -57.46 7.70 9.14 H
Middle 6927 -51.42 -13 -38.42 -712.47 -53.10 8.98 10.66 H
3465 -50.14 -13 -37.14 -64.85 -54.11 4.87 8.84 \Y
5196 -55.78 -13 -42.78 -71.8 -57.22 7.70 9.14 \Y
6927 -51.06 -13 -38.06 -71.86 -52.74 8.98 10.66 \Y
3507 -48.22 -13 -35.22 -60.44 -52.19 4.87 8.84 H
5261 -56.32 -13 -43.32 -72.14 -57.76 7.70 9.14 H
Highest 7014 -51.60 -13 -38.60 -72.65 -53.28 8.98 10.66 H
3507 -51.83 -13 -38.83 -66.54 -55.80 4.87 8.84 \Y
5262 -55.81 -13 -42.81 -71.83 -57.25 7.70 9.14 \Y
7014 -52.32 -13 -39.32 -73.12 -54.00 8.98 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -53.23 -13 -40.23 -65.26 -57.20 4.87 8.84 H
5130 -56.59 -13 -43.59 -72.41 -58.03 7.70 9.14 H
Lowest 6840 -51.09 -13 -38.09 -72.14 -52.77 8.98 10.66 H
3420 -54.80 -13 -41.80 -69.51 -58.77 4.87 8.84 \
5130 -57.03 -13 -44.03 -73.05 -58.47 7.70 9.14 V
6840 -50.46 -13 -37.46 -71.26 -52.14 8.98 10.66 V
3462 -53.00 -13 -40.00 -65.03 -56.97 4.87 8.84 H
5193 -55.41 -13 -42.41 -71.23 -56.85 7.70 9.14 H
Middle 6924 -51.37 -13 -38.37 -72.42 -53.05 8.98 10.66 H
3462 -50.76 -13 -37.76 -65.47 -54.73 4.87 8.84 \Y
5193 -56.36 -13 -43.36 -72.38 -57.80 7.70 9.14 V
6924 -51.38 -13 -38.38 -72.18 -53.06 8.98 10.66 )
3504 -50.33 -13 -37.33 -62.36 -54.30 4.87 8.84 H
5256 -55.58 -13 -42.58 -71.40 -57.02 7.70 9.14 H
Highest 7008 -51.95 -13 -38.95 -73.00 -53.63 8.98 10.66 H
3504 -50.37 -13 -37.37 -65.08 -54.34 4.87 8.84 \Y
5256 -55.87 -13 -42.87 -71.89 -57.31 7.70 9.14 V
7008 -52.57 -13 -39.57 -73.37 -54.25 8.98 10.66 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -52.35 -13 -39.35 -64.38 -56.32 4.87 8.84 H
5130 -55.82 -13 -42.82 -71.64 -57.26 7.70 9.14 H
Lowest 6840 -50.12 -13 -37.12 -71.17 -51.80 8.98 10.66 H
3420 -54.63 -13 -41.63 -69.34 -58.60 4.87 8.84 \
5130 -55.23 -13 -42.23 -71.25 -56.67 7.70 9.14 V
6840 -50.09 -13 -37.09 -70.89 -51.77 8.98 10.66 V
3462 -52.62 -13 -39.62 -64.65 -56.59 4.87 8.84 H
5190 -56.65 -13 -43.65 -72.47 -58.09 7.70 9.14 H
Middle 6921 -50.67 -13 -37.67 -71.72 -52.35 8.98 10.66 H
3462 -50.59 -13 -37.59 -65.3 -54.56 4.87 8.84 \Y
5190 -56.88 -13 -43.88 -72.9 -58.32 7.70 9.14 V
6921 -51.78 -13 -38.78 -72.58 -53.46 8.98 10.66 )
3501 -48.35 -13 -35.35 -60.54 -52.32 4.87 8.84 H
5250 -54.75 -13 -41.75 -70.57 -56.19 7.70 9.14 H
Highest 7002 -52.34 -13 -39.34 -73.39 -54.02 8.98 10.66 H
3501 -51.79 -13 -38.79 -66.5 -55.76 4.87 8.84 \Y
5250 -54.14 -13 -41.14 -70.16 -55.58 7.70 9.14 V
7002 -51.58 -13 -38.58 -72.38 -53.26 8.98 10.66 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B9 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 4 / 10MHz /| QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -52.81 -13 -39.81 -64.84 -56.78 4.87 8.84 H
5133 -55.11 -13 -42 11 -70.93 -56.55 7.70 9.14 H
Lowest 6843 -51.40 -13 -38.40 -72.45 -53.08 8.98 10.66 H
3420 -54.07 -13 -41.07 -68.78 -58.04 4.87 8.84 \
5133 -56.59 -13 -43.59 -72.61 -58.03 7.70 9.14 V
6843 -51.00 -13 -38.00 -71.8 -52.68 8.98 10.66 \
3456 -51.57 -13 -38.57 -63.60 -55.54 4.87 8.84 H
5184 -57.12 -13 -44.12 -72.94 -58.56 7.70 9.14 H
6912 -49.92 -13 -36.92 -70.97 -51.60 8.98 10.66 H
Middle 3456 -52.67 -13 -39.67 -67.38 -56.64 4.87 8.84 V
5184 -56.18 -13 -43.18 -72.2 -57.62 7.70 9.14 V
6912 -50.76 -13 -37.76 -71.56 -52.44 8.98 10.66 V
3492 -50.61 -13 -37.61 -62.64 -54.58 4.87 8.84 H
5238 -55.57 -13 -42.57 -71.39 -57.01 7.70 9.14 H
Highest 6981 -50.88 -13 -37.88 -71.93 -52.56 8.98 10.66 H
3492 -49.81 -13 -36.81 -64.52 -53.78 4.87 8.84 \Y
5238 -55.18 -13 -42.18 -71.2 -56.62 7.70 9.14 V
6981 -52.13 -13 -39.13 -72.93 -53.81 8.98 10.66 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number

Report Version

: B10 of B64
Report Issued Date : Jan. 30, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 4 / 15MHz /| QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3423 -53.12 -13 -40.12 -65.15 -57.09 4.87 8.84 H
5133 -56.64 -13 -43.64 -72.46 -58.08 7.70 9.14 H
Lowest 6843 -51.50 -13 -38.50 -72.55 -53.18 8.98 10.66 H
3423 -53.59 -13 -40.59 -68.3 -57.56 4.87 8.84 \
5133 -56.09 -13 -43.09 -72.11 -57.53 7.70 9.14 V
6843 -51.41 -13 -38.41 -72.21 -53.09 8.98 10.66 \
3453 -52.36 -13 -39.36 -64.39 -56.33 4.87 8.84 H
5178 -56.42 -13 -43.42 -72.24 -57.86 7.70 9.14 H
Middle 6903 -51.40 -13 -38.40 -72.45 -53.08 8.98 10.66 H
3453 -50.96 -13 -37.96 -65.67 -54.93 4.87 8.84 \Y
5178 -56.14 -13 -43.14 -72.16 -57.58 7.70 9.14 V
6903 -52.10 -13 -39.10 -72.9 -53.78 8.98 10.66 V
3483 -51.86 -13 -38.86 -63.89 -55.83 4.87 8.84 H
5223 -54.76 -13 -41.76 -70.58 -56.20 7.70 9.14 H
Highest 6963 -51.30 -13 -38.30 -72.35 -52.98 8.98 10.66 H
3483 -49.04 -13 -36.04 -63.75 -53.01 4.87 8.84 \Y
5223 -55.52 -13 -42.52 -71.54 -56.96 7.70 9.14 V
6963 -50.97 -13 -37.97 -71.77 -52.65 8.98 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B11 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) | (dBm) | (dB) (dBi)
3423 53,52 13 4052 | 6555 | -57.49 4.87 8.84 H
5133 56.42 13 4342 | 7224 | -57.86 7.70 9.14 H
6843 -51.90 13 3890 | -7295 | -5358 8.98 10.66 H
Lowest 3423 -54.46 13 4146 | -69.17 -58.43 4.87 8.84 v
5133 -56.79 13 4379 | -72.81 -58.23 7.70 9.14 v
6843 -50.72 13 3772 | 7152 | -52.40 8.98 10.66 v
3447 -51.45 13 3845 | -63.48 | -55.42 4.87 8.84 H
5172 -55.85 13 4285 | 7167 | -57.29 7.70 9.14 H
iddle 6894 -51.59 13 3850 | -7264 | -53.27 8.98 10.66 H
3447 -48.96 13 3506 | -6367 | -52.93 4.87 8.84 v
5172 5577 13 4277 | 7179 | -57.21 7.70 9.14 v
6894 5134 13 3834 | -7214 | -53.02 8.98 10.66 v
3471 52,64 13 3064 | -6467 | -56.61 4.87 8.84 H
5208 5537 13 4237 | 7119 | -56.81 7.70 9.14 H
Highest 6945 5118 13 3818 | -7223 | -52.86 8.98 10.66 H
3471 -52.83 13 3083 | -6754 | -56.80 4.87 8.84 v
5208 -56.34 13 4334 | 7236 | -57.78 7.70 9.14 v
6945 5115 13 3815 | 7195 | -52.83 8.98 10.66 v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B12 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 5/1.4MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -45.76 -13 -32.76 -48.54 -47.67 1.14 5.20 H
2472 -60.17 -13 -47.17 -64.47 -62.80 1.12 5.90 H
3297 -62.54 -13 -49.54 -66.66 -65.75 1.34 6.70 H
Lowest 1648 -50.67 13 37.67 | 5123 | -52.58 1.14 5.20 Y
2472 -60.84 -13 -47.84 -63.91 -63.47 1.12 5.90 \
3297 -61.63 -13 -48.63 -66.77 -64.84 1.34 6.70 \
1672 -45.20 -13 -32.20 -48.14 -47.11 1.14 5.20 H
2508 -46.48 -13 -33.48 -52.42 -49.11 1.12 5.90 H
Middle 3345 -62.49 -13 -49.49 -66.61 -65.70 1.34 6.70 H
1672 -51.88 -13 -38.88 -52.12 -53.79 1.14 5.20 \Y
2508 -58.82 -13 -45.82 -61.89 -61.45 1.12 5.90 \Y
3345 -60.14 -13 -47.14 -65.28 -63.35 1.34 6.70 \Y
1696 -55.21 -13 -42.21 -55.53 -57.12 1.14 5.20 H
2544 -58.97 -13 -45.97 -63.27 -61.60 1.12 5.90 H
Highest 3390 -61.84 -13 -48.84 -65.96 -65.05 1.34 6.70 H
1696 -59.85 -13 -46.85 -58.95 -61.76 1.14 5.20 \Y
2544 -57.77 -13 -44.77 -60.84 -60.40 1.12 5.90 \Y
3390 -61.38 -13 -48.38 -66.52 -64.59 1.34 6.70 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B13 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 5/ 3MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -44 17 -13 -31.17 -47.16 -46.08 1.14 5.20 H
2472 -57.66 -13 -44.66 -61.96 -60.29 1.12 5.90 H
Lowest 3297 -63.53 -13 -50.53 -67.65 -66.74 1.34 6.70 H
1648 -51.97 -13 -38.97 -52.18 -53.88 1.14 5.20 \
2472 -60.98 -13 -47.98 -64.05 -63.61 1.12 5.90 \
3297 -61.36 -13 -48.36 -66.5 -64.57 1.34 6.70 V
1670 -45.75 -13 -32.75 -48.53 -47.66 1.14 5.20 H
2506 -57.91 -13 -44.91 -62.21 -60.54 1.12 5.90 H
Middle 3342 -61.78 -13 -48.78 -65.90 -64.99 1.34 6.70 H
1670 -53.63 -13 -40.63 -53.31 -55.54 1.14 5.20 \Y
2506 -59.84 -13 -46.84 -62.91 -62.47 1.12 5.90 V
3342 -61.06 -13 -48.06 -66.2 -64.27 1.34 6.70 V
1692 -54.90 -13 -41.90 -55.21 -56.81 1.14 5.20 H
2538 -59.33 -13 -46.33 -63.63 -61.96 1.12 5.90 H
Highest 3384 -62.02 -13 -49.02 -66.14 -65.23 1.34 6.70 H
1692 -58.78 -13 -45.78 -57.88 -60.69 1.14 5.20 \Y
2538 -61.07 -13 -48.07 -64.14 -63.70 1.12 5.90 V
3384 -61.27 -13 -48.27 -66.41 -64.48 1.34 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B14 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 5/ 5MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -44.36 -13 -31.36 -47.35 -46.27 1.14 5.20 H
2474 -58.23 -13 -45.23 -62.53 -60.86 1.12 5.90 H
Lowest 3297 -63.60 -13 -50.60 -67.72 -66.81 1.34 6.70 H
1648 -51.92 -13 -38.92 -52.15 -53.83 1.14 5.20 \
2474 -60.88 -13 -47.88 -63.95 -63.51 1.12 5.90 \
3297 -61.97 -13 -48.97 -67.11 -65.18 1.34 6.70 V
1668 -44.84 -13 -31.84 -47.83 -46.75 1.14 5.20 H
2504 -57.97 -13 -44.97 -62.27 -60.60 1.12 5.90 H
Middle 3336 -63.06 -13 -50.06 -67.18 -66.27 1.34 6.70 H
1668 -52.86 -13 -39.86 -52.75 -54.77 1.14 5.20 \Y
2504 -60.32 -13 -47.32 -63.39 -62.95 1.12 5.90 V
3336 -61.14 -13 -48.14 -66.28 -64.35 1.34 6.70 V
1688 -53.52 -13 -40.52 -53.90 -55.43 1.14 5.20 H
2534 -58.09 -13 -45.09 -62.39 -60.72 1.12 5.90 H
Highest 3378 -62.17 -13 -49.17 -66.29 -65.38 1.34 6.70 H
1688 -58.29 -13 -45.29 -57.39 -60.20 1.14 5.20 \Y
2534 -59.43 -13 -46.43 -62.5 -62.06 1.12 5.90 V
3378 -60.57 -13 -47.57 -65.71 -63.78 1.34 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B15 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 5/ 10MHz / QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( :;:1 ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1650 -44 17 -13 -31.17 -47.16 -46.08 1.14 5.20 H
2474 -56.46 -13 -43.46 -60.76 -59.09 1.12 5.90 H
Lowest 3297 -62.39 -13 -49.39 -66.51 -65.60 1.34 6.70 H
1650 -51.72 -13 -38.72 -52.01 -53.63 1.14 5.20 \
2474 -60.17 -13 -47.17 -63.24 -62.80 1.12 5.90 \
3297 -61.42 -13 -48.42 -66.56 -64.63 1.34 6.70 \
1664 -43.53 -13 -30.53 -46.64 -45.44 1.14 5.20 H
2496 -51.88 -13 -38.88 -56.18 -54.51 1.12 5.90 H
Middle 3327 -62.32 -13 -49.32 -66.44 -65.53 1.34 6.70 H
1664 -52.53 -13 -39.53 -52.54 -54.44 1.14 5.20 \Y
2496 -54.65 -13 -41.65 -57.72 -57.28 1.12 5.90 V
3327 -62.37 -13 -49.37 -67.51 -65.58 1.34 6.70 )
1680 -54.08 -13 -41.08 -54.30 -55.99 1.14 5.20 H
2518 -58.63 -13 -45.63 -62.93 -61.26 1.12 5.90 H
Highest 3357 -62.61 -13 -49.61 -66.73 -65.82 1.34 6.70 H
1680 -58.36 -13 -45.36 -57.46 -60.27 1.14 5.20 \Y
2518 -60.12 -13 -47.12 -63.19 -62.75 1.12 5.90 V
3357 -60.07 -13 -47.07 -65.21 -63.28 1.34 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B16 of B64

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

Tips: Antenna #2 and Antenna #3 support LTE Band 7/30/38/41, the two antenna could switch Main

Antenna and Diversity Antenna for each other.

< Antenna #2>

LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5000 -62.10 -25 -37.10 -45.63 -68.82 2.40 9.12 H
7500 -55.29 -25 -30.29 -47.63 -64.91 2.87 12.50 H
9999 -59.45 -25 -34.45 -53.69 -68.37 3.18 12.10 H
12501 -59.21 -25 -34.21 -57.76 -68.25 3.79 12.83 H
Lowest 15003 -58.49 -25 -33.49 -56.69 -66.92 4.34 12.77 H
5000 -71.84 -25 -46.84 -51.86 -78.55 2.40 9.12 V
7500 -58.81 -25 -33.81 -48.81 -68.43 2.87 12.50 \Y
9999 -59.13 -25 -34.13 -53.81 -68.05 3.18 12.10 \Y
12501 -60.20 -25 -35.20 -57.33 -69.24 3.79 12.83 V
15003 -56.77 -25 -31.77 -57.75 -65.20 4.34 12.77 V
5064 -65.72 -25 -40.72 -49.25 -72.44 2.40 9.12 H
7600 -58.99 -25 -33.99 -51.33 -68.61 2.87 12.50 H
10134 -56.56 -25 -31.56 -50.80 -65.48 3.18 12.10 H
12663 -57.87 -25 -32.87 -56.42 -66.91 3.79 12.83 H
Middle 15197 -54.79 -25 -29.79 -52.99 -63.22 4.34 12.77 H
5064 -67.81 -25 -42.81 -47.83 -74.52 2.40 9.12 \Y
7600 -59.29 -25 -34.29 -49.29 -68.91 2.87 12.50 \Y
10134 -57.42 -25 -32.42 -52.1 -66.34 3.18 12.10 \Y
12663 -59.47 -25 -34.47 -56.59 -68.51 3.79 12.83 \Y
15197 -49.85 -25 -24.85 -50.83 -58.28 4.34 12.77 \Y
5132 -65.24 -25 -40.24 -48.77 -71.96 2.40 9.12 H
7696 -60.13 -25 -35.13 -52.47 -69.75 2.87 12.50 H
10260 -58.91 -25 -33.91 -53.15 -67.83 3.18 12.10 H
12825 -63.47 -25 -38.47 -57.71 -72.51 3.79 12.83 H
Highest 15390 -54.26 -25 -29.26 -52.81 -62.69 4.34 12.77 H
5132 -69.85 -25 -44.85 -49.87 -76.56 2.40 9.12 \Y
7696 -58.30 -25 -33.30 -48.3 -67.92 2.87 12.50 \Y
10260 -58.00 -25 -33.00 -52.68 -66.92 3.18 12.10 \Y
12825 -63.84 -25 -38.84 -58.52 -72.88 3.79 12.83 V
15390 -52.91 -25 -27.91 -50.03 -61.34 4.34 12.77 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B17 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5000 -64.12 -25 -39.12 -47.65 -70.84 2.40 9.12 H
7500 -54.37 -25 -29.37 -46.71 -63.99 2.87 12.50 H
Lowest 9999 -58.48 -25 -33.48 -52.72 -67.40 3.18 12.10 H
5000 -68.68 -25 -43.68 -48.7 -75.39 2.40 9.12 \
7500 -59.13 -25 -34.13 -49.13 -68.75 2.87 12.50 V
9999 -60.15 -25 -35.15 -54.83 -69.07 3.18 12.10 V
5060 -65.04 -25 -40.04 -48.57 -71.76 2.40 9.12 H
7592 -58.02 -25 -33.02 -50.36 -67.64 2.87 12.50 H
10125 -58.28 -25 -33.28 -52.52 -67.20 3.18 12.10 H
12653 -59.34 -25 -34.34 -57.89 -68.38 3.79 12.83 H
15183 -55.23 -25 -30.23 -53.43 -63.66 4.34 12.77 H
Middle 5060 -70.19 -25 -45.19 -50.21 -76.90 2.40 9.12 V
7592 -58.95 -25 -33.95 -48.95 -68.57 2.87 12.50 \Y
10122 -59.33 -25 -34.33 -54.01 -68.25 3.18 12.10 \Y
12653 -61.27 -25 -36.27 -58.4 -70.31 3.79 12.83 V
15183 -48.45 -25 -23.45 -49.43 -56.88 4.34 12.77 V
5120 -63.10 -25 -38.10 -46.63 -69.82 2.40 9.12 H
7680 -56.91 -25 -31.91 -49.25 -66.53 2.87 12.50 H
10242 -55.74 -25 -30.74 -49.98 -64.66 3.18 12.10 H
12803 -59.40 -25 -34.40 -57.95 -68.44 3.79 12.83 H
Highest 15363 -46.80 -25 -21.80 -46.38 -55.23 4.34 12.77 H
5120 -69.94 -25 -44.94 -49.96 -76.65 2.40 9.12 \Y
7680 -56.23 -25 -31.23 -46.23 -65.85 2.87 12.50 \Y
10242 -56.97 -25 -31.97 -51.65 -65.89 3.18 12.10 \Y
12803 -60.17 -25 -35.17 -57.3 -69.21 3.79 12.83 \Y
15363 -45.31 -25 -20.31 -46.29 -53.74 4.34 12.77 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6
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: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 7 / 15MHz /| QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5000 -64.14 -25 -39.14 -47.67 -70.86 2.40 9.12 H
7505 -54.59 -25 -29.59 -46.93 -64.21 2.87 12.50 H
9999 -59.32 -25 -34.32 -53.56 -68.24 3.18 12.10 H
12501 -59.75 -25 -34.75 -58.30 -68.79 3.79 12.83 H
Lowest 15003 -59.58 -25 -34.58 -57.78 -68.01 4.34 12.77 H
5000 -69.69 -25 -44.69 -49.71 -76.40 2.40 9.12 V
7505 -58.73 -25 -33.73 -48.73 -68.35 2.87 12.50 \Y
9999 -60.23 -25 -35.23 -54.91 -69.15 3.18 12.10 \Y
12501 -60.51 -25 -35.51 -57.64 -69.55 3.79 12.83 \
15003 -55.92 -25 -30.92 -56.9 -64.35 4.34 12.77 V
5056 -64.87 -25 -39.87 -48.40 -71.59 2.40 9.12 H
7584 -56.73 -25 -31.73 -49.07 -66.35 2.87 12.50 H
10116 -57.84 -25 -32.84 -52.08 -66.76 3.18 12.10 H
12645 -59.50 -25 -34.50 -58.05 -68.54 3.79 12.83 H
Middle 15170 -50.96 -25 -25.96 -49.16 -59.39 4.34 12.77 H
5056 -70.49 -25 -45.49 -50.51 -77.20 2.40 9.12 V
7584 -59.00 -25 -34.00 -49 -68.62 2.87 12.50 \Y
10116 -56.80 -25 -31.80 -51.48 -65.72 3.18 12.10 \Y
12645 -60.39 -25 -35.39 -57.52 -69.43 3.79 12.83 )
15170 -43.70 -25 -18.70 -45.44 -52.13 4.34 12.77 \Y
5112 -64.98 -25 -39.98 -48.51 -71.70 2.40 9.12 H
7668 -56.80 -25 -31.80 -49.14 -66.42 2.87 12.50 H
10224 -57.04 -25 -32.04 -51.28 -65.96 3.18 12.10 H
12780 -59.12 -25 -34.12 -57.67 -68.16 3.79 12.83 H
Highest 15336 -53.67 -25 -28.67 -51.87 -62.10 4.34 12.77 H
5112 -70.93 -25 -45.93 -50.95 -77.64 2.40 9.12 \Y
7668 -56.18 -25 -31.18 -46.18 -65.80 2.87 12.50 \Y
10224 -60.31 -25 -35.31 -54.99 -69.23 3.18 12.10 \Y
12780 -60.47 -25 -35.47 -57.6 -69.51 3.79 12.83 \
15336 -41.32 -25 -16.32 -44.01 -49.75 4.34 12.77 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B19 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) | (dBm) | (dB) (dBi)
5004 61.19 .25 3619 | -4472 | -67.91 2.40 9.12 H
7504 -53.86 .25 2886 | -4620 | -63.48 2.87 12.50 H
10008 .58 81 .25 -33.81 5305 | -67.73 3.18 12.10 H
Lowest 5004 -65.24 .25 4024 | -45.6 -71.95 2.40 9.12 v
7504 -56.38 .25 3138 | -46.38 | -66.00 2.87 12.50 v
10008 -59.89 .25 3489 | -5457 | -68.81 3.18 12.10 v
5052 -59.87 .25 3487 | -4340 | -66.59 2.40 9.12 H
7580 -53.86 .25 2886 | -4620 | -63.48 2.87 12.50 H
10107 -56.20 .25 3120 | -50.44 | -65.12 3.18 12.10 H
12630 -57.47 .25 3247 | -56.02 | -66.51 3.79 12.83 H
viddle 15156 -52.43 .25 2743 | -5063 | -60.86 4.34 12.77 H
5052 -65.71 .25 -40.71 4573 | 7242 2.40 9.12 v
7580 -57.81 .25 -32.81 -47.81 -67.43 2.87 12.50 v
10104 -56.12 .25 3112 -50.8 -65.04 3.18 12.10 v
12627 -60.36 .25 3536 | -57.49 | -69.40 3.79 12.83 v
15156 -47.79 .25 2279 | -4877 | -56.22 434 12.77 v
5104 -62.41 .25 -37.41 4594 | -69.13 2.40 9.12 H
7652 -56.38 .25 3138 | -4872 | -66.00 2.87 12.50 H
10204 -59.52 .25 3452 | -5376 | -68.44 3.18 12.10 H
12755 -58.71 .25 -33.71 5726 | -67.75 3.79 12.83 H
Highest 18399 -55.64 .25 3064 | -53.84 | -64.07 434 12.77 H
5104 -66.83 .25 4183 | -46.85 | -73.54 2.40 9.12 v
7652 5535 .25 3035 | -4535 | -64.97 2.87 12.50 v
10204 -58.31 .25 -33.31 5209 | -67.23 3.18 12.10 v
12755 -59.98 .25 3498 | -57.11 -69.02 3.79 12.83 v
15300 -48.50 .25 2350 | -49.48 | -56.93 434 12.77 v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B20 of B64

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

< Antenna #3>

LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5000 -66.93 -25 -41.93 -50.46 -73.65 2.40 9.12 H
7500 -53.98 -25 -28.98 -46.32 -63.60 2.87 12.50 H
Lowest 9999 -57.39 -25 -32.39 -51.63 -66.31 3.18 12.10 H
5000 -70.48 -25 -45.48 -50.5 -77.19 2.40 9.12 \
7500 -58.23 -25 -33.23 -48.23 -67.85 2.87 12.50 V
9999 -59.60 -25 -34.60 -54.28 -68.52 3.18 12.10 V
5064 -66.51 -25 -41.51 -50.04 -73.23 2.40 9.12 H
7600 -56.91 -25 -31.91 -49.25 -66.53 2.87 12.50 H
10134 -56.24 -25 -31.24 -50.48 -65.16 3.18 12.10 H
12663 -59.96 -25 -34.96 -58.51 -69.00 3.79 12.83 H
Middle 15197 -55.13 -25 -30.13 -53.33 -63.56 4.34 12.77 H
5064 -70.01 -25 -45.01 -50.03 -76.72 2.40 9.12 V
7600 -61.78 -25 -36.78 -51.78 -71.40 2.87 12.50 \Y
10134 -59.19 -25 -34.19 -53.87 -68.11 3.18 12.10 \Y
12663 -60.76 -25 -35.76 -57.89 -69.80 3.79 12.83 )
15197 -56.22 -25 -31.22 -57.2 -64.65 4.34 12.77 V
5132 -66.41 -25 -41.41 -49.94 -73.13 2.40 9.12 H
7696 -54.41 -25 -29.41 -46.75 -64.03 2.87 12.50 H
10260 -53.96 -25 -28.96 -48.20 -62.88 3.18 12.10 H
12825 -58.68 -25 -33.68 -57.23 -67.72 3.79 12.83 H
Highest 15390 -50.30 -25 -25.30 -48.50 -58.73 4.34 12.77 H
5132 -69.29 -25 -44.29 -49.31 -76.00 2.40 9.12 \Y
7696 -56.87 -25 -31.87 -46.87 -66.49 2.87 12.50 \Y
10260 -58.99 -25 -33.99 -53.67 -67.91 3.18 12.10 \Y
12825 -60.77 -25 -35.77 -57.9 -69.81 3.79 12.83 \
15390 -54.26 -25 -29.26 -55.24 -62.69 4.34 12.77 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6
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: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5000 -65.64 -25 -40.64 -49.17 -72.36 2.40 9.12 H
7500 -53.75 -25 -28.75 -46.09 -63.37 2.87 12.50 H
Lowest 9999 -57.02 -25 -32.02 -51.26 -65.94 3.18 12.10 H
5000 -70.01 -25 -45.01 -50.03 -76.72 2.40 9.12 \
7500 -58.76 -25 -33.76 -48.76 -68.38 2.87 12.50 V
9999 -59.83 -25 -34.83 -54.51 -68.75 3.18 12.10 V
5060 -68.00 -25 -43.00 -51.53 -74.72 2.40 9.12 H
7592 -57.48 -25 -32.48 -49.82 -67.10 2.87 12.50 H
10125 -55.93 -25 -30.93 -50.17 -64.85 3.18 12.10 H
12654 -59.31 -25 -34.31 -57.86 -68.35 3.79 12.83 H
15183 -50.56 -25 -25.56 -48.76 -58.99 4.34 12.77 H
Middle 5060 -71.66 -25 -46.66 -51.68 -78.37 2.40 9.12 V
7592 -61.04 -25 -36.04 -51.04 -70.66 2.87 12.50 \Y
10125 -57.97 -25 -32.97 -52.65 -66.89 3.18 12.10 \Y
12654 -61.04 -25 -36.04 -58.17 -70.08 3.79 12.83 )
15183 -54.20 -25 -29.20 -55.18 -62.63 4.34 12.77 V
5120 -65.08 -25 -40.08 -48.61 -71.80 2.40 9.12 H
7680 -52.06 -25 -27.06 -44.40 -61.68 2.87 12.50 H
10242 -53.80 -25 -28.80 -48.04 -62.72 3.18 12.10 H
12807 -59.02 -25 -34.02 -57.57 -68.06 3.79 12.83 H
Highest 15363 -43.54 -25 -18.54 -44 17 -51.97 4.34 12.77 H
5120 -67.18 -25 -42.18 -47.2 -73.89 2.40 9.12 \Y
7680 -57.08 -25 -32.08 -47.08 -66.70 2.87 12.50 \Y
10242 -58.86 -25 -33.86 -53.54 -67.78 3.18 12.10 \Y
12807 -59.98 -25 -34.98 -57.11 -69.02 3.79 12.83 \Y
15363 -48.14 -25 -23.14 -49.12 -56.57 4.34 12.77 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B22 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 7 / 15MHz /| QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5000 -66.69 -25 -41.69 -50.22 -73.41 2.40 9.12 H
7502 -51.97 -25 -26.97 -44.31 -61.59 2.87 12.50 H
Lowest 9999 -58.26 -25 -33.26 -52.50 -67.18 3.18 12.10 H
5000 -68.90 -25 -43.90 -48.92 -75.61 2.40 9.12 \
7502 -58.17 -25 -33.17 -48.17 -67.79 2.87 12.50 V
9999 -59.50 -25 -34.50 -54.18 -68.42 3.18 12.10 V
5056 -63.43 -25 -38.43 -46.96 -70.15 2.40 9.12 H
7584 -54.02 -25 -29.02 -46.36 -63.64 2.87 12.50 H
10116 -54.98 -25 -29.98 -49.22 -63.90 3.18 12.10 H
12645 -58.75 -25 -33.75 -57.30 -67.79 3.79 12.83 H
Middle 15165 -47.10 -25 -22.10 -46.61 -55.53 4.34 12.77 H
5056 -69.11 -25 -44 11 -49.13 -75.82 2.40 9.12 V
7584 -59.13 -25 -34.13 -49.13 -68.75 2.87 12.50 \Y
10116 -58.10 -25 -33.10 -52.78 -67.02 3.18 12.10 \Y
12645 -60.84 -25 -35.84 -57.97 -69.88 3.79 12.83 )
15165 -49.92 -25 -24.92 -50.9 -58.35 4.34 12.77 V
5112 -63.52 -25 -38.52 -47.05 -70.24 2.40 9.12 H
7668 -52.96 -25 -27.96 -45.30 -62.58 2.87 12.50 H
10224 -55.85 -25 -30.85 -50.09 -64.77 3.18 12.10 H
12780 -58.97 -25 -33.97 -57.52 -68.01 3.79 12.83 H
Highest 15336 -43.80 -25 -18.80 -44.39 -52.23 4.34 12.77 H
5112 -69.00 -25 -44.00 -49.02 -75.71 2.40 9.12 \Y
7668 -57.45 -25 -32.45 -47.45 -67.07 2.87 12.50 \Y
10224 -58.44 -25 -33.44 -53.12 -67.36 3.18 12.10 \Y
12780 -59.77 -25 -34.77 -56.9 -68.81 3.79 12.83 \
15336 -47.44 -25 -22.44 -48.42 -55.87 4.34 12.77 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
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Report Version
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: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5000 -66.18 -25 -41.18 -49.71 -72.90 2.40 9.12 H
7505 -52.12 -25 -27.12 -44.46 -61.74 2.87 12.50 H
Lowest 10008 -59.88 -25 -34.88 -54.12 -68.80 3.18 12.10 H
5000 -71.92 -25 -46.92 -51.94 -78.63 2.40 9.12 \
7505 -58.11 -25 -33.11 -48.11 -67.73 2.87 12.50 V
10008 -60.35 -25 -35.35 -55.03 -69.27 3.18 12.10 V
5052 -63.62 -25 -38.62 -47.15 -70.34 2.40 9.12 H
7580 -55.75 -25 -30.75 -48.09 -65.37 2.87 12.50 H
10107 -54.56 -25 -29.56 -48.80 -63.48 3.18 12.10 H
12627 -58.05 -25 -33.05 -56.60 -67.09 3.79 12.83 H
Middle 15156 -46.33 -25 -21.33 -45.87 -54.76 4.34 12.77 H
5052 -71.05 -25 -46.05 -51.07 -77.76 2.40 9.12 V
7580 -58.06 -25 -33.06 -48.06 -67.68 2.87 12.50 \Y
10107 -56.55 -25 -31.55 -51.23 -65.47 3.18 12.10 \Y
12627 -60.09 -25 -35.09 -57.22 -69.13 3.79 12.83 )
15156 -49.50 -25 -24.50 -50.48 -57.93 4.34 12.77 V
5104 -66.73 -25 -41.73 -50.26 -73.45 2.40 9.12 H
7652 -52.83 -25 -27.83 -45.17 -62.45 2.87 12.50 H
10206 -62.54 -25 -37.54 -56.78 -71.46 3.18 12.10 H
12753 -61.46 -25 -36.46 -60.01 -70.50 3.79 12.83 H
Highest 15309 -53.52 -25 -28.52 -51.72 -61.95 4.34 12.77 H
5104 -70.91 -25 -45.91 -50.93 -77.62 2.40 9.12 \Y
7652 -58.43 -25 -33.43 -48.43 -68.05 2.87 12.50 \Y
10206 -61.90 -25 -36.90 -56.58 -70.82 3.18 12.10 \Y
12753 -61.89 -25 -36.89 -59.02 -70.93 3.79 12.83 \
15309 -54.15 -25 -29.15 -55.13 -62.58 4.34 12.77 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
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Report Version
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o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1398 -30.87 -13 -17.87 -37.87 -32.78 1.14 5.20 H
2098 -41.71 -13 -28.71 -52.96 -44.34 1.12 5.90 H
2798 -52.35 -13 -39.35 -62.32 -55.56 1.34 6.70 H
3495 -47.78 -13 -34.78 -61.54 -51.24 1.59 7.20 H
Lowest 4197 -46.92 -13 -33.92 -63.73 -51.65 2.02 8.90 H
1398 -32.48 -13 -19.48 -39.57 -34.39 1.14 5.20 V
2098 -40.90 -13 -27.90 -52.25 -43.53 1.12 5.90 \Y
2798 -54.31 -13 -41.31 -64.44 -57.52 1.34 6.70 \Y
3495 -51.13 -13 -38.13 -61.61 -54.59 1.59 7.20 V
4197 -49.73 -13 -36.73 -65.90 -54.46 2.02 8.90 \
1414 -22.48 -13 -9.48 -29.59 -24.39 1.14 5.20 H
2122 -34.96 -13 -21.96 -47.04 -37.59 1.12 5.90 H
2828 -44.64 -13 -31.64 -55.82 -47.85 1.34 6.70 H
3534 -37.02 -13 -24.02 -52.44 -40.48 1.59 7.20 H
4242 -41.18 -13 -28.18 -57.72 -45.91 2.02 8.90 H
Middle 4950 -49.32 -13 -36.32 -67.65 -54.81 2.16 9.80 H
1414 -24.70 -13 -11.70 -31.67 -26.61 1.14 5.20 \Y
2122 -36.53 -13 -23.53 -48.30 -39.16 1.12 5.90 \Y
2828 -47.46 -13 -34.46 -57.59 -50.67 1.34 6.70 V
3534 -41.13 -13 -28.13 -54.13 -44.59 1.59 7.20 \Y
4242 -42.01 -13 -29.01 -58.67 -46.74 2.02 8.90 \Y
4950 -47.74 -13 -34.74 -65.80 -53.23 2.16 9.80 \Y
1430 -19.47 -13 -6.47 -26.62 -21.38 1.14 5.20 H
2144 -37.58 -13 -24.58 -49.04 -40.21 1.12 5.90 H
2860 -45.13 -13 -32.13 -56.22 -48.34 1.34 6.70 H
3573 -40.14 -13 -27.14 -55.17 -43.60 1.59 7.20 H
4290 -43.32 -13 -30.32 -60.13 -48.05 2.02 8.90 H
5004 -47.63 -13 -34.63 -65.96 -53.12 2.16 9.80 H
Highest 5718 -50.91 -13 -37.91 -70.89 -56.86 25 10.60 H
1430 -18.47 -13 -5.47 -25.52 -20.38 1.14 5.20 \Y
2144 -37.15 -13 -24.15 -48.97 -39.78 1.12 5.90 \Y
2860 -44.85 -13 -31.85 -55.03 -48.06 1.34 6.70 \Y
3573 -41.96 -13 -28.96 -54.94 -45.42 1.59 7.20 V
4290 -44.41 -13 -31.41 -60.58 -49.14 2.02 8.90 V
5004 -48.63 -13 -35.63 -66.69 -54.12 2.16 9.80 \Y
5718 -45.74 -13 -32.74 -66.31 -51.69 2.50 10.60 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
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Report Version
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o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 12 / 3MHz / QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( :;:1 ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1398 -31.29 -13 -18.29 -38.29 -33.20 1.14 5.20 H
2098 -40.55 -13 -27.55 -52.07 -43.18 1.12 5.90 H
2798 -52.53 -13 -39.53 -62.50 -55.74 1.34 6.70 H
3495 -47.83 -13 -34.83 -61.59 -51.29 1.59 7.20 H
Lowest 4194 -47.22 -13 -34.22 -64.03 -51.95 2.02 8.90 H
1398 -31.62 -13 -18.62 -38.70 -33.53 1.14 5.20 V
2098 -41.09 -13 -28.09 -52.41 -43.72 1.12 5.90 \Y
2798 -52.72 -13 -39.72 -62.85 -55.93 1.34 6.70 \Y
3495 -53.91 -13 -40.91 -64.39 -57.37 1.59 7.20 V
4194 -48.73 -13 -35.73 -64.90 -53.46 2.02 8.90 \
1412 -21.78 -13 -8.78 -28.92 -23.69 1.14 5.20 H
2118 -38.18 -13 -25.18 -49.94 -40.81 1.12 5.90 H
2826 -45.58 -13 -32.58 -56.55 -48.79 1.34 6.70 H
3531 -38.79 -13 -25.79 -53.98 -42.25 1.59 7.20 H
4239 -42.74 -13 -29.74 -59.43 -47.47 2.02 8.90 H
4944 -49.07 -13 -36.07 -67.40 -54.56 2.16 9.80 H
Middle 5649 -51.14 -13 -38.14 -71.12 -57.09 25 10.60 H
1412 -23.55 -13 -10.55 -30.60 -25.46 1.14 5.20 \Y
2118 -37.51 -13 -24.51 -49.31 -40.14 1.12 5.90 V
2824 -46.75 -13 -33.75 -56.88 -49.96 1.34 6.70 \
3531 -39.17 -13 -26.17 -52.27 -42.63 1.59 7.20 \Y
4236 -41.28 -13 -28.28 -58.30 -46.01 2.02 8.90 \Y
4944 -48.48 -13 -35.48 -66.54 -53.97 2.16 9.80 \
5649 -46.42 -13 -33.42 -66.99 -52.37 2.50 10.60 \
1426 -19.04 -13 -6.04 -26.21 -20.95 1.14 5.20 H
2140 -38.36 -13 -25.36 -50.11 -40.99 1.12 5.90 H
2854 -44.40 -13 -31.40 -55.61 -47.61 1.34 6.70 H
3567 -41.39 -13 -28.39 -55.88 -44.85 1.59 7.20 H
4281 -41.04 -13 -28.04 -57.61 -45.77 2.02 8.90 H
4992 -46.73 -13 -33.73 -65.06 -52.22 2.16 9.80 H
Highest 5706 -47.64 -13 -34.64 -67.62 -53.59 25 10.60 H
1426 -20.04 -13 -7.04 -27.01 -21.95 1.14 5.20 \Y
2140 -40.17 -13 -27.17 -51.67 -42.80 1.12 5.90 V
2854 -43.51 -13 -30.51 -54.05 -46.72 1.34 6.70 V
3567 -48.10 -13 -35.10 -58.58 -51.56 1.59 7.20 \Y
4278 -46.65 -13 -33.65 -62.82 -51.38 2.02 8.90 \Y
4992 -50.41 -13 -37.41 -68.47 -55.90 2.16 9.80 \Y
5706 -46.28 -13 -33.28 -66.85 -52.23 2.50 10.60 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6
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: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 12 / 5MHz /| QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( :;:1 ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1398 -32.63 -13 -19.63 -39.62 -34.54 1.14 5.20 H
2098 -41.74 -13 -28.74 -52.98 -44.37 1.12 5.90 H
2798 -52.15 -13 -39.15 -62.12 -55.36 1.34 6.70 H
3498 -48.79 -13 -35.79 -62.55 -52.25 1.59 7.20 H
Lowest 4197 -50.55 -13 -37.55 -67.36 -55.28 2.02 8.90 H
1398 -32.26 -13 -19.26 -39.35 -34.17 1.14 5.20 V
2098 -42.74 -13 -29.74 -53.89 -45.37 1.12 5.90 \Y
2798 -53.01 -13 -40.01 -63.14 -56.22 1.34 6.70 \Y
3498 -51.75 -13 -38.75 -62.23 -55.21 1.59 7.20 V
4197 -50.77 -13 -37.77 -66.94 -55.50 2.02 8.90 \
1410 -21.29 -13 -8.29 -28.47 -23.20 1.14 5.20 H
2116 -37.59 -13 -24.59 -49.05 -40.22 1.12 5.90 H
2822 -45.39 -13 -32.39 -56.41 -48.60 1.34 6.70 H
3528 -37.06 -13 -24.06 -52.48 -40.52 1.59 7.20 H
4233 -40.04 -13 -27.04 -57.18 -44.77 2.02 8.90 H
4938 -47.61 -13 -34.61 -65.94 -53.10 2.16 9.80 H
Middle 5643 -50.60 -13 -37.60 -70.58 -56.55 25 10.60 H
1410 -23.74 -13 -10.74 -30.79 -25.65 1.14 5.20 \Y
2116 -37.08 -13 -24.08 -48.90 -39.71 1.12 5.90 )
2822 -46.32 -13 -33.32 -56.45 -49.53 1.34 6.70 \
3528 -40.22 -13 -27.22 -53.40 -43.68 1.59 7.20 \Y
4233 -40.50 -13 -27.50 -57.81 -45.23 2.02 8.90 \Y
4938 -46.66 -13 -33.66 -64.72 -52.15 2.16 9.80 \Y
5643 -46.17 -13 -33.17 -66.74 -52.12 2.50 10.60 \Y
1422 -22.58 -13 -9.58 -29.69 -24.49 1.14 5.20 H
2134 -37.49 -13 -24.49 -48.88 -40.12 1.12 5.90 H
2846 -48.88 -13 -35.88 -58.88 -52.09 1.34 6.70 H
3555 -44.67 -13 -31.67 -58.43 -48.13 1.59 7.20 H
4269 -45.42 -13 -32.42 -62.23 -50.15 2.02 8.90 H
4980 -48.98 -13 -35.98 -67.31 -54.47 2.16 9.80 H
Highest 5691 -51.05 -13 -38.05 -71.03 -57.00 25 10.60 H
1422 -23.48 -13 -10.48 -30.52 -25.39 1.14 5.20 \Y
2134 -39.48 -13 -26.48 -51.02 -42 11 1.12 5.90 V
2846 -47.52 -13 -34.52 -57.65 -50.73 1.34 6.70 V
3558 -46.60 -13 -33.60 -57.80 -50.06 1.59 7.20 \Y
4269 -48.05 -13 -35.05 -64.22 -52.78 2.02 8.90 \Y
4980 -49.44 -13 -36.44 -67.50 -54.93 2.16 9.80 \Y
5691 -48.54 -13 -35.54 -69.11 -54.49 2.50 10.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B27 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -31.82 -13 -18.82 -38.84 -33.73 1.14 5.20 H
2098 -41.21 -13 -28.21 -52.55 -43.84 1.12 5.90 H
2798 -51.96 -13 -38.96 -61.93 -55.17 1.34 6.70 H
3498 -45.62 -13 -32.62 -59.38 -49.08 1.59 7.20 H
Lowest 4197 -46.73 -13 -33.73 -63.54 -51.46 2.02 8.90 H
1400 -32.00 -13 -19.00 -39.09 -33.91 1.14 5.20 V
2100 -41.42 -13 -28.42 -52.70 -44.05 1.12 5.90 \Y
2798 -52.45 -13 -39.45 -62.58 -55.66 1.34 6.70 \Y
3498 -50.81 -13 -37.81 -61.29 -54.27 1.59 7.20 V
4197 -48.44 -13 -35.44 -64.61 -53.17 2.02 8.90 \
1406 -23.35 -13 -10.35 -30.45 -25.26 1.14 5.20 H
2110 -37.30 -13 -24.30 -48.55 -39.93 1.12 5.90 H
2812 -50.25 -13 -37.25 -60.22 -53.46 1.34 6.70 H
3516 -37.19 -13 -24.19 -52.60 -40.65 1.59 7.20 H
4218 -41.40 -13 -28.40 -57.88 -46.13 2.02 8.90 H
4923 -46.91 -13 -33.91 -65.24 -52.40 2.16 9.80 H
Middle 5625 -52.13 -13 -39.13 -72.11 -58.08 25 10.60 H
1406 -25.90 -13 -12.90 -32.98 -27.81 1.14 5.20 \Y
2110 -38.10 -13 -25.10 -49.85 -40.73 1.12 5.90 V
2812 -48.22 -13 -35.22 -58.35 -51.43 1.34 6.70 \Y
3516 -41.54 -13 -28.54 -54.53 -45.00 1.59 7.20 \Y
4218 -42.09 -13 -29.09 -58.75 -46.82 2.02 8.90 \Y
4923 -48.57 -13 -35.57 -66.63 -54.06 2.16 9.80 \
5625 -49.41 -13 -36.41 -69.98 -55.36 2.50 10.60 \
1414 -22.40 -13 -9.40 -29.51 -24.31 1.14 5.20 H
2120 -34.72 -13 -21.72 -46.78 -37.35 1.12 5.90 H
2826 -44.33 -13 -31.33 -55.55 -47.54 1.34 6.70 H
3534 -36.84 -13 -23.84 -52.30 -40.30 1.59 7.20 H
4239 -41.59 -13 -28.59 -58.02 -46.32 2.02 8.90 H
4947 -48.34 -13 -35.34 -66.67 -53.83 2.16 9.80 H
Highest 5652 -50.10 -13 -37.10 -70.08 -56.05 25 10.60 H
1414 -23.70 -13 -10.70 -30.75 -25.61 1.14 5.20 \Y
2120 -35.25 -13 -22.25 -47.08 -37.88 1.12 5.90 V
2826 -46.86 -13 -33.86 -56.99 -50.07 1.34 6.70 V
3534 -40.47 -13 -27.47 -53.59 -43.93 1.59 7.20 \Y
4239 -39.55 -13 -26.55 -57.07 -44.28 2.02 8.90 \Y
4947 -48.54 -13 -35.54 -66.60 -54.03 2.16 9.80 \Y
5652 -46.44 -13 -33.44 -67.01 -52.39 2.50 10.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 13 / 5MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1554 -54.26 -13 -41.26 -53.51 -55.96 1.385 5.23 H
2332 -46.74 -13 -33.74 -53.04 -48.73 1.88 6.02 H
Lowest 3108 -63.73 -13 -50.73 -66.19 -66.10 2.38 6.90 H
1556 -51.84 -13 -38.84 -54.01 -53.54 1.385 5.23 \
2332 -43.18 -13 -30.18 -52.68 -45.17 1.88 6.02 \
3108 -56.68 -13 -43.68 -65.92 -59.05 2.38 6.90 V
1560 -53.39 -40 -13.39 -54.23 -57.24 1.385 5.23 H
2340 -49.30 -13 -36.30 -55.38 -51.29 1.88 6.02 H
Middle 3120 -62.04 -13 -49.04 -64.50 -64.41 2.38 6.90 H
1560 -48.72 -40 -8.72 -53.04 -52.57 1.385 5.23 \Y
2340 -44.37 -13 -31.37 -53.7 -46.36 1.88 6.02 V
3120 -56.09 -13 -43.09 -65.33 -58.46 2.38 6.90 V
1566 -47.75 -40 -7.75 -50.37 -51.60 1.385 5.23 H
2348 -47.42 -13 -34.42 -53.74 -49.41 1.88 6.02 H
Highest 3129 -63.52 -13 -50.52 -65.98 -65.89 2.38 6.90 H
1564 -46.48 -40 -6.48 -50.98 -50.32 1.385 5.23 \Y
2348 -42.39 -13 -29.39 -51.9 -44.38 1.88 6.02 \Y
3129 -57.24 -13 -44.24 -66.48 -59.61 2.38 6.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13 / 10MHz / QPSK/ RB Size 1 Offset 0
Frequency ERP Limit °_"e.' SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1556 -53.26 -13 -40.26 -52.84 -54.95 1.385 5.23 H
2332 -49.47 -13 -36.47 -55.73 -51.46 1.88 6.02 H
Middle 3111 -63.40 -13 -50.40 -65.86 -65.77 2.38 6.90 H
1556 -50.48 -13 -37.48 -52.7 -52.18 1.385 5.23 \Y
2334 -42.78 -13 -29.78 -52.32 -44.77 1.88 6.02 \Y
3111 -55.85 -13 -42.85 -65.09 -58.22 2.38 6.90 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B29 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 17 / 5MHz / QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( :;:1 ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1408 -50.12 -13 -37.12 -53.07 -51.49 1.167 4.69 H
2114 -52.33 -13 -39.33 -59.80 -54.93 1.446 6.20 H
Lowest 2818 -54.18 -13 -41.18 -62.59 -57.73 1.694 7.40 H
1408 -52.41 -13 -39.41 -52.24 -53.78 1.167 4.69 \
2114 -58.85 -13 -45.85 -59.83 -61.44 1.446 6.20 V
2818 -60.10 -13 -47.10 -63.75 -63.65 1.694 7.40 V
1416 -50.38 -13 -37.38 -53.27 -51.76 1.167 4.69 H
2124 -51.03 -13 -38.03 -58.80 -53.63 1.446 6.20 H
Middle 2832 -56.11 -13 -43.11 -64.17 -59.67 1.694 7.40 H
1416 -56.64 -13 -43.64 -54.7 -58.02 1.167 4.69 \Y
2124 -59.42 -13 -46.42 -60.4 -62.01 1.446 6.20 V
2832 -60.13 -13 -47.13 -63.78 -63.68 1.694 7.40 V
1422 -52.75 -13 -39.75 -55.19 -54.12 1.167 4.69 H
2134 -54.42 -13 -41.42 -61.76 -57.02 1.446 6.20 H
Highest 2846 -54.54 -13 -41.54 -63.02 -58.09 1.694 7.40 H
1422 -61.16 -13 -48.16 -56.99 -62.53 1.167 4.69 \Y
2134 -60.14 -13 -47.14 -61.12 -62.73 1.446 6.20 V
2846 -60.41 -13 -47.41 -64.06 -63.96 1.694 7.40 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
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Report Version
Report Template No.: BU5-FGLTE Version 1.6
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: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1410 -50.16 -13 -37.16 -53.10 -51.53 1.167 4.69 H
2114 -43.24 -13 -30.24 -51.70 -45.84 1.446 6.20 H
Lowest 2818 -56.24 -13 -43.24 -64.26 -59.80 1.694 7.40 H
1410 -52.96 -13 -39.96 -52.77 -54.33 1.167 4.69 \
2114 -47.17 -13 -34.17 -52.74 -49.77 1.446 6.20 V
2818 -59.87 -13 -46.87 -63.52 -63.42 1.694 7.40 V
1412 -50.13 -13 -37.13 -53.08 -51.51 1.167 4.69 H
2118 -44.69 -13 -31.69 -53.15 -47.29 1.446 6.20 H
Middle 2822 -54.89 -13 -41.89 -63.44 -58.45 1.694 7.40 H
1412 -52.96 -13 -39.96 -52.77 -54.33 1.167 4.69 \Y
2118 -44 11 -13 -31.11 -50.46 -46.70 1.446 6.20 V
2822 -59.67 -13 -46.67 -63.32 -63.22 1.694 7.40 V
1414 -50.10 -13 -37.10 -53.05 -51.47 1.167 4.69 H
2120 -48.03 -13 -35.03 -56.22 -50.63 1.446 6.20 H
Highest 2826 -54.42 -13 -41.42 -62.88 -57.98 1.694 7.40 H
1414 -53.63 -13 -40.63 -53.03 -55.01 1.167 4.69 \Y
2120 -53.74 -13 -40.74 -56.89 -56.34 1.446 6.20 V
2826 -60.18 -13 -47.18 -63.83 -63.73 1.694 7.40 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number

Report Version

: B31 of B64
Report Issued Date : Jan. 30, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 25/ 1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -51.98 -13 -38.98 -66.22 -53.69 5.08 6.80 H
5550 -55.67 -13 -42.67 -72.47 -57.34 8.03 9.70 H
Lowest 7401 -50.28 -13 -37.28 -71.58 -52.66 9.43 11.81 H
3699 -55.58 -13 -42.58 -68.01 -57.29 5.08 6.80 \
5550 -55.61 -13 -42.61 -72.7 -57.28 8.03 9.70 V
7401 -51.12 -13 -38.12 -72.26 -53.50 9.43 11.81 V
3759 -36.29 -13 -23.29 -52.31 -38.01 5.08 6.80 H
5638 -55.22 -13 -42.22 -72.02 -56.89 8.03 9.70 H
Middle 7518 -48.87 -13 -35.87 -70.17 -51.25 9.43 11.81 H
3759 -37.60 -13 -24.60 -53.4 -39.32 5.08 6.80 \Y
5637 -55.24 -13 -42.24 -72.33 -56.91 8.03 9.70 V
7518 -50.07 -13 -37.07 -71.21 -52.45 9.43 11.81 V
3828 -43.27 -13 -30.27 -57.64 -44.99 5.08 6.80 H
5741 -53.37 -13 -40.37 -70.17 -55.04 8.03 9.70 H
Highest 7656 -51.46 -13 -38.46 -72.76 -53.84 9.43 11.81 H
3828 -50.80 -13 -37.80 -63.23 -52.51 5.08 6.80 \Y
5742 -54.10 -13 -41.10 -71.19 -55.77 8.03 9.70 V
7656 -50.95 -13 -37.95 -72.09 -53.33 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number

Report Version

: B32 of B64
Report Issued Date : Jan. 30, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 25/ 3MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -51.34 -13 -38.34 -65.58 -53.05 5.08 6.80 H
5550 -56.16 -13 -43.16 -72.96 -57.83 8.03 9.70 H
Lowest 7401 -49.84 -13 -36.84 -71.14 -52.22 9.43 11.81 H
3699 -53.26 -13 -40.26 -65.69 -54.97 5.08 6.80 \
5550 -55.66 -13 -42.66 -72.75 -57.33 8.03 9.70 V
7401 -50.87 -13 -37.87 -72.01 -53.25 9.43 11.81 V
3759 -36.00 -13 -23.00 -52.14 -37.71 5.08 6.80 H
5636 -54.48 -13 -41.48 -71.28 -56.15 8.03 9.70 H
Middle 7515 -49.63 -13 -36.63 -70.93 -52.01 9.43 11.81 H
3756 -42.88 -13 -29.88 -57.27 -44.60 5.08 6.80 \Y
5637 -53.90 -13 -40.90 -70.99 -55.57 8.03 9.70 )
7515 -50.54 -13 -37.54 -71.68 -52.92 9.43 11.81 V
3825 -41.51 -13 -28.51 -56.23 -43.23 5.08 6.80 H
5736 -54.57 -13 -41.57 -71.37 -56.24 8.03 9.70 H
Highest 7650 -51.62 -13 -38.62 -72.92 -54.00 9.43 11.81 H
3825 -49.46 -13 -36.46 -61.89 -51.17 5.08 6.80 \Y
5736 -53.68 -13 -40.68 -70.77 -55.35 8.03 9.70 V
7650 -50.69 -13 -37.69 -71.83 -53.07 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6
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: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 25/ 5MHz /| QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -49.14 -13 -36.14 -63.38 -50.85 5.08 6.80 H
5551 -56.23 -13 -43.23 -73.03 -57.90 8.03 9.70 H
Lowest 7401 -51.29 -13 -38.29 -72.59 -53.67 9.43 11.81 H
3702 -54.41 -13 -41.41 -66.84 -56.12 5.08 6.80 \
5550 -55.93 -13 -42.93 -73.02 -57.60 8.03 9.70 V
7401 -51.79 -13 -38.79 -72.93 -54.17 9.43 11.81 V
3756 -36.72 -13 -23.72 -52.56 -38.44 5.08 6.80 H
5633 -54.55 -13 -41.55 -71.35 -56.22 8.03 9.70 H
Middle 7512 -50.56 -13 -37.56 -71.86 -52.94 9.43 11.81 H
3756 -42.07 -13 -29.07 -56.63 -43.79 5.08 6.80 \Y
5634 -52.89 -13 -39.89 -69.98 -54.56 8.03 9.70 )
7512 -50.12 -13 -37.12 -71.26 -52.50 9.43 11.81 V
3822 -41.55 -13 -28.55 -56.25 -43.26 5.08 6.80 H
5731 -54.74 -13 -41.74 -71.54 -56.41 8.03 9.70 H
Highest 7641 -51.02 -13 -38.02 -72.32 -53.40 9.43 11.81 H
3822 -47.67 -13 -34.67 -60.22 -49.39 5.08 6.80 \Y
5730 -54.87 -13 -41.87 -71.96 -56.54 8.03 9.70 V
7641 -51.25 -13 -38.25 -72.39 -53.63 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
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Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B34 of B64

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 25/ 10MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -51.36 -13 -38.36 -65.60 -53.07 5.08 6.80 H
5551 -56.63 -13 -43.63 -73.43 -58.30 8.03 9.70 H
7401 -50.71 -13 -37.71 -72.01 -53.09 9.43 11.81 H
Lowest 3702 55.16 13 4216 | -67.59 | -56.87 5.08 6.80 Y
5550 -56.61 -13 -43.61 -73.7 -58.28 8.03 9.70 \
7401 -49.72 -13 -36.72 -70.86 -52.10 9.43 11.81 \
3750 -43.34 -13 -30.34 -57.70 -45.06 5.08 6.80 H
5628 -54.25 -13 -41.25 -71.05 -55.92 8.03 9.70 H
Middle 7503 -50.25 -13 -37.25 -71.55 -52.63 9.43 11.81 H
3750 -48.31 -13 -35.31 -60.74 -50.02 5.08 6.80 \Y
5628 -54.02 -13 -41.02 -71.11 -55.69 8.03 9.70 \Y
7503 -50.52 -13 -37.52 -71.66 -52.90 9.43 11.81 \Y
3810 -35.28 -13 -22.28 -51.53 -37.00 5.08 6.80 H
5718 -53.19 -13 -40.19 -69.99 -54.86 8.03 9.70 H
Highest 7623 -51.03 -13 -38.03 -72.33 -53.41 9.43 11.81 H
3810 -41.26 -13 -28.26 -56.08 -42.98 5.08 6.80 \Y
5718 -52.18 -13 -39.18 -69.27 -53.85 8.03 9.70 V
7623 -49.84 -13 -36.84 -70.98 -52.22 9.43 11.81 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number

Report Version

: B35 of B64
Report Issued Date : Jan. 30, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 25/ 15MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -51.62 -13 -38.62 -65.86 -53.33 5.08 6.80 H
5552 -55.12 -13 -42.12 -71.92 -56.79 8.03 9.70 H
Lowest 7404 -49.84 -13 -36.84 -71.14 -52.22 9.43 11.81 H
3702 -54.77 -13 -41.77 -67.2 -56.48 5.08 6.80 \
5553 -56.03 -13 -43.03 -73.12 -57.70 8.03 9.70 V
7404 -49.44 -13 -36.44 -70.58 -51.82 9.43 11.81 V
3747 -36.91 -13 -23.91 -52.67 -38.63 5.08 6.80 H
5619 -53.76 -13 -40.76 -70.56 -55.43 8.03 9.70 H
Middle 7494 -51.19 -13 -38.19 -72.49 -53.57 9.43 11.81 H
3747 -43.60 -13 -30.60 -57.82 -45.32 5.08 6.80 \Y
5619 -53.51 -13 -40.51 -70.6 -55.18 8.03 9.70 V
7494 -50.32 -13 -37.32 -71.46 -52.70 9.43 11.81 V
3801 -34.93 -13 -21.93 -51.23 -36.65 5.08 6.80 H
5702 -53.81 -13 -40.81 -70.61 -55.48 8.03 9.70 H
Highest 7602 -50.45 -13 -37.45 -71.75 -52.83 9.43 11.81 H
3801 -39.32 -13 -26.32 -54.76 -41.04 5.08 6.80 \Y
5703 -53.55 -13 -40.55 -70.64 -55.22 8.03 9.70 V
7602 -51.53 -13 -38.53 -72.67 -53.91 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number

Report Version

: B36 of B64
Report Issued Date : Jan. 30, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 25/ 20MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -52.53 -13 -39.53 -66.77 -54.24 5.08 6.80 H
5553 -56.17 -13 -43.17 -72.97 -57.84 8.03 9.70 H
7404 -50.89 -13 -37.89 -72.19 -53.27 9.43 11.81 H
Lowest 3702 55.50 13 4250 | 67.93 | -57.21 5.08 6.80 Y
5553 -55.39 -13 -42.39 -72.48 -57.06 8.03 9.70 \
7404 -51.20 -13 -38.20 -72.34 -53.58 9.43 11.81 \
3741 -38.79 -13 -25.79 -54.12 -40.50 5.08 6.80 H
5613 -54.20 -13 -41.20 -71.00 -55.87 8.03 9.70 H
Middle 7485 -50.57 -13 -37.57 -71.87 -52.95 9.43 11.81 H
3741 -45.69 -13 -32.69 -59.25 -47.41 5.08 6.80 \Y
5613 -54.33 -13 -41.33 -71.42 -56.00 8.03 9.70 \Y
7485 -51.41 -13 -38.41 -72.55 -53.79 9.43 11.81 \Y
3792 -33.35 -13 -20.35 -49.76 -35.07 5.08 6.80 H
5688 -52.60 -13 -39.60 -69.40 -54.27 8.03 9.70 H
Highest 7584 -50.88 -13 -37.88 -72.18 -53.26 9.43 11.81 H
3792 -41.55 -13 -28.55 -56.27 -43.27 5.08 6.80 \Y
5688 -52.88 -13 -39.88 -69.97 -54.55 8.03 9.70 \Y
7584 -50.15 -13 -37.15 -71.29 -52.53 9.43 11.81 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number

Report Version

: B37 of B64
Report Issued Date : Jan. 30, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 26 / 1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -32.93 -13 -19.93 -39.91 -34.84 1.14 5.20 H
2472 -45.34 -13 -32.34 -55.89 -47.97 1.12 5.90 H
Lowest 3297 -55.44 -13 -42.44 -65.41 -58.65 1.34 6.70 H
1648 -42.04 -13 -29.04 -48.67 -43.95 1.14 5.20 \
2472 -48.38 -13 -35.38 -58.45 -51.01 1.12 5.90 V
3297 -56.49 -13 -43.49 -66.62 -59.70 1.34 6.70 V
1672 -39.16 -13 -26.16 -45.86 -41.07 1.14 5.20 H
2508 -43.39 -13 -30.39 -54.29 -46.02 1.12 5.90 H
Middle 3345 -59.43 -13 -46.43 -69.40 -62.64 1.34 6.70 H
1672 -48.40 -13 -35.40 -54.30 -50.31 1.14 5.20 \Y
2508 -45.04 -13 -32.04 -56.65 -47.67 1.12 5.90 V
3345 -60.61 -13 -47.61 -70.74 -63.82 1.34 6.70 V
1696 -37.93 -13 -24.93 -44.57 -39.84 1.14 5.20 H
2544 -43.74 -13 -30.74 -54.58 -46.37 1.12 5.90 H
Highest 3390 -56.76 -13 -43.76 -66.73 -59.97 1.34 6.70 H
1696 -50.55 -13 -37.55 -56.06 -52.46 1.14 5.20 \Y
2544 -44.48 -13 -31.48 -55.86 -47 .11 1.12 5.90 V
3390 -60.45 -13 -47.45 -70.58 -63.66 1.34 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B38 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 26 / 3MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -33.42 -13 -20.42 -40.38 -35.33 1.14 5.20 H
2472 -45.89 -13 -32.89 -56.25 -48.52 1.12 5.90 H
Lowest 3297 -54.47 -13 -41.47 -64.44 -57.68 1.34 6.70 H
1648 -41.57 -13 -28.57 -48.25 -43.48 1.14 5.20 \
2472 -47.13 -13 -34.13 -57.84 -49.76 1.12 5.90 V
3297 -56.28 -13 -43.28 -66.41 -59.49 1.34 6.70 V
1670 -36.63 -13 -23.63 -43.41 -38.54 1.14 5.20 H
2506 -50.71 -13 -37.71 -61.82 -53.34 1.12 5.90 H
Middle 3342 -58.59 -13 -45.59 -68.56 -61.80 1.34 6.70 H
1670 -47.89 -13 -34.89 -53.86 -49.80 1.14 5.20 \Y
2506 -54.27 -13 -41.27 -63.93 -56.90 1.12 5.90 V
3342 -60.53 -13 -47.53 -70.66 -63.74 1.34 6.70 V
1692 -31.37 -13 -18.37 -38.37 -33.28 1.14 5.20 H
2540 -42.05 -13 -29.05 -53.23 -44.68 1.12 5.90 H
Highest 3384 -57.28 -13 -44.28 -67.25 -60.49 1.34 6.70 H
1692 -43.12 -13 -30.12 -49.70 -45.03 1.14 5.20 \Y
2540 -44.40 -13 -31.40 -55.75 -47.03 1.12 5.90 V
3384 -57.68 -13 -44.68 -67.81 -60.89 1.34 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B39 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 26 / 5MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -32.37 -13 -19.37 -39.38 -34.28 1.14 5.20 H
2474 -44.73 -13 -31.73 -55.43 -47.36 1.12 5.90 H
Lowest 3297 -55.61 -13 -42.61 -65.58 -58.82 1.34 6.70 H
1648 -41.33 -13 -28.33 -48.04 -43.24 1.14 5.20 \
2474 -49.50 -13 -36.50 -59.30 -52.13 1.12 5.90 \
3297 -57.69 -13 -44.69 -67.82 -60.90 1.34 6.70 V
1668 -35.20 -13 -22.20 -42.10 -37.11 1.14 5.20 H
2504 -49.76 -13 -36.76 -60.87 -52.39 1.12 5.90 H
Middle 3336 -58.25 -13 -45.25 -68.22 -61.46 1.34 6.70 H
1668 -45.66 -13 -32.66 -51.98 -47.57 1.14 5.20 \Y
2504 -53.97 -13 -40.97 -63.63 -56.60 1.12 5.90 )
3336 -58.37 -13 -45.37 -68.50 -61.58 1.34 6.70 V
1688 -31.54 -13 -18.54 -38.55 -33.45 1.14 5.20 H
2534 -43.97 -13 -30.97 -54.77 -46.60 1.12 5.90 H
Highest 3378 -55.66 -13 -42.66 -65.63 -58.87 1.34 6.70 H
1688 -42.76 -13 -29.76 -49.36 -44.67 1.14 5.20 \Y
2534 -44.18 -13 -31.18 -55.42 -46.81 1.12 5.90 V
3378 -55.74 -13 -42.74 -65.87 -58.95 1.34 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B40 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 26 / 10MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1650 -32.44 -13 -19.44 -39.44 -34.35 1.14 5.20 H
2474 -45.27 -13 -32.27 -55.84 -47.90 1.12 5.90 H
3297 -54.32 -13 -41.32 -64.29 -57.53 1.34 6.70 H
Lowest 1650 41.46 13 2846 | 4815 | -43.37 1.14 5.20 Y
2474 -47.88 -13 -34.88 -58.11 -50.51 1.12 5.90 \
3297 -56.22 -13 -43.22 -66.35 -59.43 1.34 6.70 \
1664 -32.20 -13 -19.20 -39.21 -34.11 1.14 5.20 H
2496 -48.45 -13 -35.45 -59.56 -51.08 1.12 5.90 H
Middle 3327 -54.80 -13 -41.80 -64.77 -58.01 1.34 6.70 H
1664 -42.10 -13 -29.10 -48.73 -44.01 1.14 5.20 \Y
2496 -52.90 -13 -39.90 -62.56 -55.53 1.12 5.90 \Y
3327 -54.71 -13 -41.71 -64.84 -57.92 1.34 6.70 \Y
1680 -36.44 -13 -23.44 -43.23 -38.35 1.14 5.20 H
2518 -46.06 -13 -33.06 -56.44 -48.69 1.12 5.90 H
Highest 3357 -59.83 -13 -46.83 -69.80 -63.04 1.34 6.70 H
1680 -46.72 -13 -33.72 -52.95 -48.63 1.14 5.20 \Y
2520 -51.99 -13 -38.99 -61.65 -54.62 1.12 5.90 \Y
3357 -59.41 -13 -46.41 -69.54 -62.62 1.34 6.70 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B41 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 26 / 15MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1650 -33.06 -13 -20.06 -40.03 -34.97 1.14 5.20 H
2474 -45.04 -13 -32.04 -55.69 -47.67 1.12 5.90 H
Lowest 3300 -56.21 -13 -43.21 -66.18 -59.42 1.34 6.70 H
1650 -41.70 -13 -28.70 -48.37 -43.61 1.14 5.20 \
2474 -48.10 -13 -35.10 -58.23 -50.73 1.12 5.90 \
3300 -57.21 -13 -44.21 -67.34 -60.42 1.34 6.70 V
1660 -32.49 -13 -19.49 -39.49 -34.40 1.14 5.20 H
2490 -49.10 -13 -36.10 -60.21 -51.73 1.12 5.90 H
Middle 3321 -54.74 -13 -41.74 -64.71 -57.95 1.34 6.70 H
1660 -42.52 -13 -29.52 -49.13 -44.43 1.14 5.20 \Y
2490 -53.51 -13 -40.51 -63.17 -56.14 1.12 5.90 V
3318 -55.46 -13 -42.46 -65.59 -58.67 1.34 6.70 V
1670 -26.94 -13 -13.94 -34.04 -28.85 1.14 5.20 H
2504 -41.00 -13 -28.00 -52.38 -43.63 1.12 5.90 H
Highest 3339 -52.55 -13 -39.55 -62.52 -55.76 1.34 6.70 H
1670 -36.03 -13 -23.03 -43.01 -37.94 1.14 5.20 \Y
2504 -43.97 -13 -30.97 -55.11 -46.60 1.12 5.90 V
3339 -52.04 -13 -39.04 -62.17 -55.25 1.34 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B42 of B64

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

< Antenna #2>

LTE Band 38 / 5MHz / QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5141 -64.18 -25 -39.18 -50.77 -71.01 2.46 9.29 H
7712 -52.70 -25 -27.70 -49.18 -61.89 3.01 12.20 H
10278 -52.39 -25 -27.39 -49.26 -61.12 3.52 12.25 H
12852 -55.41 -25 -30.41 -58.86 -64.60 3.82 13.01 H
Lowest 15417 -45.98 -25 -20.98 -48.35 -55.05 4.30 13.37 H
5141 -66.79 -25 -41.79 -51.56 -73.62 2.46 9.29 V
7712 -57.80 -25 -32.80 -45.72 -66.99 3.01 12.20 Vv
10278 -51.91 -25 -26.91 -48.26 -60.64 3.52 12.25 V
12852 -54.43 -25 -29.43 -57.87 -63.62 3.82 13.01 )
15417 -40.16 -25 -15.16 -42.78 -49.23 4.30 13.37 \Y
5184 -62.02 -25 -37.02 -48.61 -68.85 2.46 9.29 H
7780 -52.24 -25 -27.24 -48.72 -61.43 3.01 12.20 H
10368 -44 .43 -25 -19.43 -43.75 -53.16 3.52 12.25 H
12964 -55.55 -25 -30.55 -59.00 -64.74 3.82 13.01 H
Middle 15552 -41.30 -25 -16.30 -44.37 -50.37 4.30 13.37 H
5184 -64.58 -25 -39.58 -49.35 -71.41 2.46 9.29 \Y
7780 -57.26 -25 -32.26 -45.18 -66.45 3.01 12.20 \Y
10368 -50.57 -25 -25.57 -46.92 -59.30 3.52 12.25 V
12964 -56.48 -25 -31.48 -59.92 -65.67 3.82 13.01 \
15552 -41.56 -25 -16.56 -44.04 -50.63 4.30 13.37 \Y
5232 -61.22 -25 -36.22 -47.81 -68.05 2.46 9.29 H
7848 -53.38 -25 -28.38 -49.86 -62.57 3.01 12.20 H
10458 -50.52 -25 -25.52 -47.51 -59.25 3.52 12.25 H
13071 -56.53 -25 -31.53 -59.98 -65.72 3.82 13.01 H
Highest 15687 -51.73 -25 -26.73 -54.09 -60.80 4.30 13.37 H
5232 -65.44 -25 -40.44 -50.21 -72.27 2.46 9.29 \Y
7844 -58.45 -25 -33.45 -46.37 -67.64 3.01 12.20 \Y
10458 -51.24 -25 -26.24 -47.59 -59.97 3.52 12.25 \Y
13068 -55.85 -25 -30.85 -59.29 -65.04 3.82 13.01 \Y
15687 -45.28 -25 -20.28 -47.51 -54.35 4.30 13.37 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018

Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B43 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 38 / 10MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5141 -63.61 -25 -38.61 -50.20 -70.44 2.46 9.29 H
7712 -52.16 -25 -27.16 -48.64 -61.35 3.01 12.20 H
10278 -53.10 -25 -28.10 -49.97 -61.83 3.52 12.25 H
12853 -53.18 -25 -28.18 -56.63 -62.37 3.82 13.01 H
Lowest 15426 -42.41 -25 -17.41 -45.30 -51.48 4.30 13.37 H
5141 -65.43 -25 -40.43 -50.2 -72.26 2.46 9.29 V
7712 -56.35 -25 -31.35 -44.27 -65.54 3.01 12.20 \Y
10278 -54.31 -25 -29.31 -50.66 -63.04 3.52 12.25 \Y
12853 -53.27 -25 -28.27 -56.71 -62.46 3.82 13.01 V
15426 -42.95 -25 -17.95 -45.05 -52.02 4.30 13.37 V
5180 -62.31 -25 -37.31 -48.90 -69.14 2.46 9.29 H
7772 -52.94 -25 -27.94 -49.42 -62.13 3.01 12.20 H
10359 -48.22 -25 -23.22 -46.77 -56.95 3.52 12.25 H
12953 -56.76 -25 -31.76 -60.21 -65.95 3.82 13.01 H
15543 -44.53 -25 -19.53 -47.29 -53.60 4.30 13.37 H
Middle 5180 -65.59 -25 -40.59 -50.36 -72.42 2.46 9.29 V
7772 -56.50 -25 -31.50 -44 .42 -65.69 3.01 12.20 \Y
10359 -49.30 -25 -24.30 -45.65 -58.03 3.52 12.25 \Y
12953 -56.13 -25 -31.13 -59.57 -65.32 3.82 13.01 V
15543 -41.11 -25 -16.11 -43.5 -50.18 4.30 13.37 \Y
5220 -62.10 -25 -37.10 -48.69 -68.93 2.46 9.29 H
7832 -51.87 -25 -26.87 -48.35 -61.06 3.01 12.20 H
10440 -46.99 -25 -21.99 -46.26 -55.72 3.52 12.25 H
13053 -55.73 -25 -30.73 -59.18 -64.92 3.82 13.01 H
Highest 15660 -49.60 -25 -24.60 -51.96 -58.67 4.30 13.37 H
5220 -64.90 -25 -39.90 -49.67 -71.73 2.46 9.29 \Y
7832 -57.58 -25 -32.58 -45.5 -66.77 3.01 12.20 \Y
10440 -50.53 -25 -25.53 -46.88 -59.26 3.52 12.25 \Y
13053 -55.38 -25 -30.38 -58.82 -64.57 3.82 13.01 \Y
15660 -41.41 -25 -16.41 -43.85 -50.48 4.30 13.37 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B44 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 38 / 15MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5140 -63.28 -25 -38.28 -49.87 -70.11 2.46 9.29 H
7712 -50.67 -25 -25.67 -47.15 -59.86 3.01 12.20 H
10287 -51.03 -25 -26.03 -47.90 -59.76 3.52 12.25 H
12852 -55.26 -25 -30.26 -58.71 -64.45 3.82 13.01 H
Lowest 15426 -44.37 -25 -19.37 -47.06 -53.44 4.30 13.37 H
5140 -67.00 -25 -42.00 -51.77 -73.83 2.46 9.29 V
7712 -57.48 -25 -32.48 -45.4 -66.67 3.01 12.20 \Y
10287 -54.78 -25 -29.78 -51.13 -63.51 3.52 12.25 \Y
12852 -55.12 -25 -30.12 -58.56 -64.31 3.82 13.01 V
15426 -42.06 -25 -17.06 -44.59 -51.13 4.30 13.37 V
5176 -63.60 -25 -38.60 -50.19 -70.43 2.46 9.29 H
7764 -51.12 -25 -26.12 -47.60 -60.31 3.01 12.20 H
10350 -48.66 -25 -23.66 -46.89 -57.39 3.52 12.25 H
12942 -55.37 -25 -30.37 -58.82 -64.56 3.82 13.01 H
Middle 15534 -43.90 -25 -18.90 -46.46 -52.97 4.30 13.37 H
5176 -66.27 -25 -41.27 -51.04 -73.10 2.46 9.29 V
7764 -57.82 -25 -32.82 -45.74 -67.01 3.01 12.20 \Y
10350 -50.07 -25 -25.07 -46.42 -58.80 3.52 12.25 \Y
12942 -55.52 -25 -30.52 -58.96 -64.71 3.82 13.01 V
15530 -36.71 -25 -11.71 -39.89 -45.78 4.30 13.37 \Y
5212 -61.47 -25 -36.47 -48.06 -68.30 2.46 9.29 H
7816 -52.18 -25 -27.18 -48.66 -61.37 3.01 12.20 H
10422 -46.20 -25 -21.20 -45.54 -54.93 3.52 12.25 H
13032 -55.92 -25 -30.92 -59.37 -65.11 3.82 13.01 H
Highest 15633 -48.91 -25 -23.91 -51.27 -57.98 4.30 13.37 H
5212 -66.63 -25 -41.63 -51.4 -73.46 2.46 9.29 \Y
7816 -56.35 -25 -31.35 -44.27 -65.54 3.01 12.20 \Y
10422 -49.12 -25 -24.12 -45.47 -57.85 3.52 12.25 \Y
13032 -55.10 -25 -30.10 -58.54 -64.29 3.82 13.01 \Y
15633 -43.65 -25 -18.65 -45.99 -52.72 4.30 13.37 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B45 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 38 / 20MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5144 -63.69 -25 -38.69 -50.28 -70.52 2.46 9.29 H
7712 -50.68 -25 -25.68 -47.16 -59.87 3.01 12.20 H
10287 -47.68 -25 -22.68 -46.57 -56.41 3.52 12.25 H
12852 -54.15 -25 -29.15 -57.60 -63.34 3.82 13.01 H
Lowest 15426 -44.83 -25 -19.83 -47.73 -53.90 4.30 13.37 H
5144 -64.67 -25 -39.67 -49.44 -71.50 2.46 9.29 V
7712 -56.63 -25 -31.63 -44.55 -65.82 3.01 12.20 \Y
10287 -51.59 -25 -26.59 -47.94 -60.32 3.52 12.25 \Y
12852 -53.04 -25 -28.04 -56.48 -62.23 3.82 13.01 V
15426 -41.13 -25 -16.13 -43.52 -50.20 4.30 13.37 V
5172 -62.97 -25 -37.97 -49.56 -69.80 2.46 9.29 H
7760 -51.72 -25 -26.72 -48.20 -60.91 3.01 12.20 H
10341 -45.16 -25 -20.16 -44.46 -53.89 3.52 12.25 H
12933 -56.12 -25 -31.12 -59.57 -65.31 3.82 13.01 H
Middle 15516 -40.78 -25 -15.78 -43.91 -49.85 4.30 13.37 H
5172 -66.31 -25 -41.31 -51.08 -73.14 2.46 9.29 V
7760 -57.02 -25 -32.02 -44.94 -66.21 3.01 12.20 \Y
10341 -46.52 -25 -21.52 -43.68 -55.25 3.52 12.25 \Y
12933 -56.19 -25 -31.19 -59.63 -65.38 3.82 13.01 )
15516 -37.84 -25 -12.84 -40.8 -46.91 4.30 13.37 \Y
5204 -60.34 -25 -35.34 -46.93 -67.17 2.46 9.29 H
7804 -51.33 -25 -26.33 -47.81 -60.52 3.01 12.20 H
10404 -45.20 -25 -20.20 -44.50 -53.93 3.52 12.25 H
13005 -55.05 -25 -30.05 -58.50 -64.24 3.82 13.01 H
Highest 15606 -44.22 -25 -19.22 -46.85 -53.29 4.30 13.37 H
5204 -66.55 -25 -41.55 -51.32 -73.38 2.46 9.29 \Y
7804 -57.57 -25 -32.57 -45.49 -66.76 3.01 12.20 \Y
10404 -47.61 -25 -22.61 -44.19 -56.34 3.52 12.25 \Y
13005 -55.98 -25 -30.98 -59.42 -65.17 3.82 13.01 \Y
15606 -37.92 -25 -12.92 -40.86 -46.99 4.30 13.37 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B46 of B64

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

< Antenna #3>

LTE Band 38 / 5MHz / QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5140 -61.54 -25 -36.54 -48.13 -68.37 2.46 9.29 H
7710 -46.78 -25 -21.78 -43.25 -55.97 3.01 12.20 H
10278 -50.20 -25 -25.20 -47.27 -58.93 3.52 12.25 H
12852 -51.67 -25 -26.67 -55.12 -60.86 3.82 13.01 H
Lowest 15417 -44.83 -25 -19.83 -47.72 -53.90 4.30 13.37 H
5140 -62.54 -25 -37.54 -47.31 -69.37 2.46 9.29 V
7710 -59.49 -25 -34.49 -47.41 -68.68 3.01 12.20 \Y
10278 -54.17 -25 -29.17 -50.52 -62.90 3.52 12.25 \Y
12852 -53.47 -25 -28.47 -56.91 -62.66 3.82 13.01 \
15417 -47.51 -25 -22.51 -49.42 -56.58 4.30 13.37 \
5184 -61.83 -25 -36.83 -48.42 -68.66 2.46 9.29 H
7780 -47.02 -25 -22.02 -43.50 -56.21 3.01 12.20 H
10368 -40.52 -25 -15.52 -40.02 -49.25 3.52 12.25 H
12960 -53.89 -25 -28.89 -57.34 -63.08 3.82 13.01 H
Middle 15552 -39.11 -25 -14.11 -42.66 -48.18 4.30 13.37 H
5184 -61.54 -25 -36.54 -46.31 -68.37 2.46 9.29 V
7780 -58.38 -25 -33.38 -46.3 -67.57 3.01 12.20 \Y
10368 -52.95 -25 -27.95 -49.3 -61.68 3.52 12.25 \Y
12960 -55.58 -25 -30.58 -59.02 -64.77 3.82 13.01 V
15552 -43.95 -25 -18.95 -46.41 -53.02 4.30 13.37 \Y
5232 -62.04 -25 -37.04 -48.63 -68.87 2.46 9.29 H
7848 -46.72 -25 -21.72 -43.18 -55.91 3.01 12.20 H
10458 -43.25 -25 -18.25 -42.53 -51.98 3.52 12.25 H
13077 -54.50 -25 -29.50 -57.95 -63.69 3.82 13.01 H
Highest 15696 -42.19 -25 -17.19 -45.10 -51.26 4.30 13.37 H
5232 -58.22 -25 -33.22 -42.99 -65.05 2.46 9.29 \
7848 -56.60 -25 -31.60 -44.52 -65.79 3.01 12.20 \Y
10458 -49.37 -25 -24.37 -45.72 -58.10 3.52 12.25 \Y
13077 -53.93 -25 -28.93 -57.37 -63.12 3.82 13.01 \Y
15696 -43.83 -25 -18.83 -46.25 -52.90 4.30 13.37 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018

Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B47 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 38 / 10MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5140 -57.00 -25 -32.00 -43.59 -63.83 2.46 9.29 H
7712 -47.07 -25 -22.07 -43.55 -56.26 3.01 12.20 H
10278 -46.63 -25 -21.63 -45.93 -55.36 3.52 12.25 H
12852 -51.55 -25 -26.55 -55.00 -60.74 3.82 13.01 H
Lowest 15426 -39.17 -25 -14.17 -42.69 -48.24 4.30 13.37 H
5140 -60.07 -25 -35.07 -44.84 -66.90 2.46 9.29 V
7712 -59.43 -25 -34.43 -47.35 -68.62 3.01 12.20 \Y
10278 -55.15 -25 -30.15 -51.5 -63.88 3.52 12.25 \Y
12852 -53.45 -25 -28.45 -56.89 -62.64 3.82 13.01 V
15426 -47.66 -25 -22.66 -49.57 -56.73 4.30 13.37 V
5180 -60.97 -25 -35.97 -47.56 -67.80 2.46 9.29 H
7772 -48.18 -25 -23.18 -44.66 -57.37 3.01 12.20 H
10359 -43.26 -25 -18.26 -42.54 -51.99 3.52 12.25 H
12953 -54.95 -25 -29.95 -58.40 -64.14 3.82 13.01 H
15543 -37.08 -25 -12.08 -41.47 -46.15 4.30 13.37 H
Middle 5180 -58.49 -25 -33.49 -43.26 -65.32 2.46 9.29 V
7772 -60.33 -25 -35.33 -48.25 -69.52 3.01 12.20 \Y
10359 -50.43 -25 -25.43 -46.78 -59.16 3.52 12.25 \Y
12953 -55.87 -25 -30.87 -59.31 -65.06 3.82 13.01 V
15543 -45.17 -25 -20.17 -47.42 -54.24 4.30 13.37 \Y
5220 -61.47 -25 -36.47 -48.06 -68.30 2.46 9.29 H
7832 -46.33 -25 -21.33 -42.76 -55.52 3.01 12.20 H
10440 -41.45 -25 -16.45 -40.85 -50.18 3.52 12.25 H
13050 -53.81 -25 -28.81 -57.26 -63.00 3.82 13.01 H
Highest 15660 -36.54 -25 -11.54 -40.96 -45.61 4.30 13.37 H
5220 -60.55 -25 -35.55 -45.32 -67.38 2.46 9.29 \Y
7832 -58.47 -25 -33.47 -46.39 -67.66 3.01 12.20 \Y
10440 -51.42 -25 -26.42 -47.77 -60.15 3.52 12.25 \Y
13050 -54.51 -25 -29.51 -57.95 -63.70 3.82 13.01 \Y
15660 -43.72 -25 -18.72 -46.09 -52.79 4.30 13.37 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B48 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 38 / 15MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5140 -58.34 -25 -33.34 -44.93 -65.17 2.46 9.29 H
7710 -46.00 -25 -21.00 -42.40 -55.19 3.01 12.20 H
10287 -45.03 -25 -20.03 -44.32 -53.76 3.52 12.25 H
12852 -50.61 -25 -25.61 -54.06 -59.80 3.82 13.01 H
Lowest 15426 -43.15 -25 -18.15 -45.94 -52.22 4.30 13.37 H
5140 -60.22 -25 -35.22 -44.99 -67.05 2.46 9.29 V
7710 -58.70 -25 -33.70 -46.62 -67.89 3.01 12.20 \Y
10278 -49.62 -25 -24.62 -45.97 -58.35 3.52 12.25 \Y
12852 -53.26 -25 -28.26 -56.7 -62.45 3.82 13.01 V
15426 -46.71 -25 -21.71 -48.68 -55.78 4.30 13.37 V
5176 -58.95 -25 -33.95 -45.54 -65.78 2.46 9.29 H
7764 -46.55 -25 -21.55 -42.99 -55.74 3.01 12.20 H
10350 -43.03 -25 -18.03 -42.29 -51.76 3.52 12.25 H
12942 -54.48 -25 -29.48 -57.93 -63.67 3.82 13.01 H
Middle 15525 -42.90 -25 -17.90 -45.74 -51.97 4.30 13.37 H
5176 -62.49 -25 -37.49 -47.26 -69.32 2.46 9.29 V
7764 -58.81 -25 -33.81 -46.73 -68.00 3.01 12.20 \Y
10350 -53.20 -25 -28.20 -49.55 -61.93 3.52 12.25 \Y
12942 -54.49 -25 -29.49 -57.93 -63.68 3.82 13.01 )
15525 -46.81 -25 -21.81 -48.76 -55.88 4.30 13.37 \Y
5212 -61.45 -25 -36.45 -48.04 -68.28 2.46 9.29 H
7816 -46.67 -25 -21.67 -43.12 -55.86 3.01 12.20 H
10422 -41.90 -25 -16.90 -41.22 -50.63 3.52 12.25 H
13032 -53.40 -25 -28.40 -56.85 -62.59 3.82 13.01 H
Highest 15633 -39.37 -25 -14.37 -42.79 -48.44 4.30 13.37 H
5212 -61.21 -25 -36.21 -45.98 -68.04 2.46 9.29 \Y
7816 -60.79 -25 -35.79 -48.71 -69.98 3.01 12.20 \Y
10422 -52.75 -25 -27.75 -49.1 -61.48 3.52 12.25 \Y
13032 -53.75 -25 -28.75 -57.19 -62.94 3.82 13.01 \Y
15633 -47.46 -25 -22.46 -49.37 -56.53 4.30 13.37 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B49 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 38 / 20MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5144 -60.53 -25 -35.53 -47.12 -67.36 2.46 9.29 H
7712 -46.47 -25 -21.47 -42.91 -55.66 3.01 12.20 H
10287 -43.31 -25 -18.31 -42.59 -52.04 3.52 12.25 H
12852 -50.51 -25 -25.51 -53.96 -59.70 3.82 13.01 H
Lowest 15426 -42.10 -25 -17.10 -45.02 -51.17 4.30 13.37 H
5144 -62.51 -25 -37.51 -47.28 -69.34 2.46 9.29 V
7712 -59.97 -25 -34.97 -47.89 -69.16 3.01 12.20 \Y
10287 -54.86 -25 -29.86 -51.21 -63.59 3.52 12.25 \Y
12852 -52.17 -25 -27.17 -55.61 -61.36 3.82 13.01 V
15426 -44.19 -25 -19.19 -46.63 -53.26 4.30 13.37 \
5172 -60.75 -25 -35.75 -47.34 -67.58 2.46 9.29 H
7760 -46.66 -25 -21.66 -43.11 -55.85 3.01 12.20 H
10341 -45.53 -25 -20.53 -44.86 -54.26 3.52 12.25 H
12930 -54.72 -25 -29.72 -58.17 -63.91 3.82 13.01 H
Middle 15516 -39.35 -25 -14.35 -42.78 -48.42 4.30 13.37 H
5172 -61.80 -25 -36.80 -46.57 -68.63 2.46 9.29 )
7760 -59.42 -25 -34.42 -47.34 -68.61 3.01 12.20 \Y
10341 -52.97 -25 -27.97 -49.32 -61.70 3.52 12.25 \Y
12930 -53.97 -25 -28.97 -57.41 -63.16 3.82 13.01 V
15516 -43.31 -25 -18.31 -45.52 -52.38 4.30 13.37 \Y
5204 -60.75 -25 -35.75 -47.34 -67.58 2.46 9.29 H
7804 -46.81 -25 -21.81 -43.28 -56.00 3.01 12.20 H
10404 -41.78 -25 -16.78 -41.12 -50.51 3.52 12.25 H
13005 -53.06 -25 -28.06 -56.51 -62.25 3.82 13.01 H
Highest 15606 -40.09 -25 -15.09 -43.20 -49.16 4.30 13.37 H
5204 -61.49 -25 -36.49 -46.26 -68.32 2.46 9.29 \Y
7804 -61.29 -25 -36.29 -49.21 -70.48 3.01 12.20 \Y
10404 -49.11 -25 -24.11 -45.46 -57.84 3.52 12.25 \Y
13005 -54.52 -25 -29.52 -57.96 -63.71 3.82 13.01 \Y
15606 -47.04 -25 -22.04 -48.95 -56.11 4.30 13.37 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B50 of B64

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

< Antenna #2>

LTE Band 41 / 5MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4995 -63.90 -25 -38.90 -50.49 -70.73 2.46 9.29 H
7490 -47.50 -25 -22.50 -43.98 -56.69 3.01 12.20 H
Lowest 9981 -55.46 -25 -30.46 -52.33 -64.19 3.52 12.25 H
4995 -66.88 -25 -41.88 -51.65 -73.71 2.46 9.29 \
7490 -56.64 -25 -31.64 -44.56 -65.83 3.01 12.20 V
9981 -58.06 -25 -33.06 -54.41 -66.79 3.52 12.25 V
5180 -62.81 -25 -37.81 -49.40 -69.64 2.46 9.29 H
7772 -48.42 -25 -23.42 -44.90 -57.61 3.01 12.20 H
10359 -50.12 -25 -25.12 -47.21 -58.85 3.52 12.25 H
12951 -55.47 -25 -30.47 -58.92 -64.66 3.82 13.01 H
Middle 15543 -43.73 -25 -18.73 -46.34 -52.80 4.30 13.37 H
5180 -64.08 -25 -39.08 -48.85 -70.91 2.46 9.29 V
7772 -61.53 -25 -36.53 -49.45 -70.72 3.01 12.20 \Y
10359 -55.56 -25 -30.56 -51.91 -64.29 3.52 12.25 \Y
12951 -55.60 -25 -30.60 -59.04 -64.79 3.82 13.01 V
15543 -50.84 -25 -25.84 -52.75 -59.91 4.30 13.37 V
5372 -66.85 -25 -41.85 -53.44 -73.68 2.46 9.29 H
8056 -49.61 -25 -24.61 -46.09 -58.80 3.01 12.20 H
Highest 10737 -55.81 -25 -30.81 -52.68 -64.54 3.52 12.25 H
5372 -68.10 -25 -43.10 -52.87 -74.93 2.46 9.29 \Y
8056 -67.17 -25 -42.17 -55.09 -76.36 3.01 12.20 \Y
10737 -59.32 -25 -34.32 -55.67 -68.05 3.52 12.25 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B51 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 41/ 10MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4995 -63.68 -25 -38.68 -50.27 -70.51 2.46 9.29 H
7490 -47.24 -25 -22.24 -43.72 -56.43 3.01 12.20 H
Lowest 9990 -57.95 -25 -32.95 -54.82 -66.68 3.52 12.25 H
4995 -66.43 -25 -41.43 -51.2 -73.26 2.46 9.29 \
7490 -57.95 -25 -32.95 -45.87 -67.14 3.01 12.20 V
9990 -58.81 -25 -33.81 -55.16 -67.54 3.52 12.25 V
5176 -61.90 -25 -36.90 -48.49 -68.73 2.46 9.29 H
7764 -46.61 -25 -21.61 -43.06 -55.80 3.01 12.20 H
10350 -51.30 -25 -26.30 -48.17 -60.03 3.52 12.25 H
12942 -54.99 -25 -29.99 -58.44 -64.18 3.82 13.01 H
15534 -42.97 -25 -17.97 -45.81 -52.04 4.30 13.37 H
Middle 5176 -62.76 -25 -37.76 -47.53 -69.59 2.46 9.29 V
7764 -63.18 -25 -38.18 -51.1 -72.37 3.01 12.20 \Y
10350 -56.76 -25 -31.76 -53.11 -65.49 3.52 12.25 \Y
12942 -54.44 -25 -29.44 -57.88 -63.63 3.82 13.01 )
15534 -50.03 -25 -25.03 -51.94 -59.10 4.30 13.37 V
5360 -63.16 -25 -38.16 -49.75 -69.99 2.46 9.29 H
8040 -46.20 -25 -21.20 -42.61 -55.39 3.01 12.20 H
Highest 10719 -43.61 -25 -18.61 -42.91 -52.34 3.52 12.25 H
5360 -62.89 -25 -37.89 -47.66 -69.72 2.46 9.29 \Y
8040 -64.35 -25 -39.35 -52.27 -73.54 3.01 12.20 \Y
10719 -50.74 -25 -25.74 -47.09 -59.47 3.52 12.25 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number

Report Version

: B52 of B64
Report Issued Date : Jan. 30, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 41/ 15MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4995 -63.13 -25 -38.13 -49.72 -69.96 2.46 9.29 H
7490 -48.71 -25 -23.71 -45.19 -57.90 3.01 12.20 H
9990 -56.47 -25 -31.47 -53.34 -65.20 3.52 12.25 H
12483 -53.27 -25 -28.27 -56.72 -62.46 3.82 13.01 H
Lowest 14981 -49.79 -25 -24.79 -52.15 -58.86 4.30 13.37 H
4995 -66.08 -25 -41.08 -50.85 -72.91 2.46 9.29 V
7490 -56.52 -25 -31.52 -44.44 -65.71 3.01 12.20 \Y
9990 -57.31 -25 -32.31 -53.66 -66.04 3.52 12.25 \Y
12483 -53.48 -25 -28.48 -56.92 -62.67 3.82 13.01 V
14981 -55.34 -25 -30.34 -57.25 -64.41 4.30 13.37 V
5172 -63.15 -25 -38.15 -49.74 -69.98 2.46 9.29 H
7760 -46.84 -25 -21.84 -43.31 -56.03 3.01 12.20 H
10341 -47.41 -25 -22.41 -46.45 -56.14 3.52 12.25 H
12933 -55.52 -25 -30.52 -58.97 -64.71 3.82 13.01 H
Middle 15516 -41.35 -25 -16.35 -44.41 -50.42 4.30 13.37 H
5172 -65.82 -25 -40.82 -50.59 -72.65 2.46 9.29 V
7760 -60.52 -25 -35.52 -48.44 -69.71 3.01 12.20 \Y
10341 -59.16 -25 -34.16 -55.51 -67.89 3.52 12.25 \Y
12933 -53.16 -25 -28.16 -56.6 -62.35 3.82 13.01 V
15516 -51.20 -25 -26.20 -53.11 -60.27 4.30 13.37 \Y
5352 -64.04 -25 -39.04 -50.63 -70.87 2.46 9.29 H
8028 -45.97 -25 -20.97 -42.37 -55.16 3.01 12.20 H
10701 -42.14 -25 -17.14 -41.44 -50.87 3.52 12.25 H
13383 -54.97 -25 -29.97 -58.42 -64.16 3.82 13.01 H
Highest 16056 -48.90 -25 -23.90 -51.26 -57.97 4.30 13.37 H
5352 -63.75 -25 -38.75 -48.52 -70.58 2.46 9.29 \Y
8028 -61.37 -25 -36.37 -49.29 -70.56 3.01 12.20 \Y
10701 -50.91 -25 -25.91 -47.26 -59.64 3.52 12.25 \Y
13383 -54.39 -25 -29.39 -57.83 -63.58 3.82 13.01 \Y
16056 -52.93 -25 -27.93 -54.84 -62.00 4.30 13.37 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B53 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 41 / 20MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4995 -61.60 -25 -36.60 -48.19 -68.43 2.46 9.29 H
7490 -48.71 -25 -23.71 -45.19 -57.90 3.01 12.20 H
9990 -57.34 -25 -32.34 -54.21 -66.07 3.52 12.25 H
12483 -52.57 -25 -27.57 -56.02 -61.76 3.82 13.01 H
Lowest 14985 -49.85 -25 -24.85 -52.21 -58.92 4.30 13.37 H
4995 -66.02 -25 -41.02 -50.79 -72.85 2.46 9.29 V
7490 -57.42 -25 -32.42 -45.34 -66.61 3.01 12.20 \Y
9990 -58.79 -25 -33.79 -55.14 -67.52 3.52 12.25 \Y
12483 -52.97 -25 -27.97 -56.41 -62.16 3.82 13.01 V
14985 -55.00 -25 -30.00 -56.91 -64.07 4.30 13.37 V
5168 -62.74 -25 -37.74 -49.33 -69.57 2.46 9.29 H
7752 -46.76 -25 -21.76 -43.22 -55.95 3.01 12.20 H
10332 -50.06 -25 -25.06 -47.16 -58.79 3.52 12.25 H
12924 -54.57 -25 -29.57 -58.02 -63.76 3.82 13.01 H
Middle 15507 -43.63 -25 -18.63 -46.27 -52.70 4.30 13.37 H
5168 -64.73 -25 -39.73 -49.5 -71.56 2.46 9.29 V
7752 -62.35 -25 -37.35 -50.27 -71.54 3.01 12.20 \Y
10332 -58.24 -25 -33.24 -54.59 -66.97 3.52 12.25 \Y
12924 -55.26 -25 -30.26 -58.7 -64.45 3.82 13.01 V
15507 -49.18 -25 -24.18 -51.09 -58.25 4.30 13.37 \Y
5344 -63.51 -25 -38.51 -50.10 -70.34 2.46 9.29 H
8012 -45.78 -25 -20.78 -42.17 -54.97 3.01 12.20 H
10683 -41.07 -25 -16.07 -40.54 -49.80 3.52 12.25 H
13356 -53.91 -25 -28.91 -57.36 -63.10 3.82 13.01 H
Highest 16029 -49.05 -25 -24.05 -51.41 -58.12 4.30 13.37 H
5344 -64.39 -25 -39.39 -49.16 -71.22 2.46 9.29 \Y
8012 -61.86 -25 -36.86 -49.78 -71.05 3.01 12.20 \Y
10683 -52.93 -25 -27.93 -49.28 -61.66 3.52 12.25 \Y
13356 -55.18 -25 -30.18 -58.62 -64.37 3.82 13.01 \Y
16029 -55.24 -25 -30.24 -57.15 -64.31 4.30 13.37 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B54 of B64

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

< Antenna #3>

LTE Band 41 / 5MHz / QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
4995 -64.54 -25 -39.54 -51.13 -71.37 2.46 9.29 H
7490 -48.70 -25 -23.70 -45.18 -57.89 3.01 12.20 H
9981 -57.70 -25 -32.70 -54.57 -66.43 3.52 12.25 H
12483 -54.74 -25 -29.74 -58.19 -63.93 3.82 13.01 H
Lowest 14976 -56.14 -25 -31.14 -58.50 -65.21 4.30 13.37 H
4995 -66.17 -25 -41.17 -50.94 -73.00 2.46 9.29 V
7490 -59.42 -25 -34.42 -47.34 -68.61 3.01 12.20 \Y
9981 -59.71 -25 -34.71 -56.06 -68.44 3.52 12.25 \Y
12483 -55.35 -25 -30.35 -58.79 -64.54 3.82 13.01 V
14976 -53.56 -25 -28.56 -55.47 -62.63 4.30 13.37 V
5180 -60.56 -25 -35.56 -47.15 -67.39 2.46 9.29 H
7772 -52.09 -25 -27.09 -48.57 -61.28 3.01 12.20 H
10359 -53.86 -25 -28.86 -50.73 -62.59 3.52 12.25 H
12951 -56.36 -25 -31.36 -59.81 -65.55 3.82 13.01 H
Middle 15543 -47.13 -25 -22.13 -49.49 -56.20 4.30 13.37 H
5180 -65.64 -25 -40.64 -50.41 -72.47 2.46 9.29 V
7772 -60.11 -25 -35.11 -48.03 -69.30 3.01 12.20 \Y
10359 -54.70 -25 -29.70 -51.05 -63.43 3.52 12.25 \Y
12951 -56.93 -25 -31.93 -60.37 -66.12 3.82 13.01 V
15543 -45.67 -25 -20.67 -47.85 -54.74 4.30 13.37 \Y
5372 -60.25 -25 -35.25 -46.84 -67.08 2.46 9.29 H
8056 -52.71 -25 -27.71 -49.19 -61.90 3.01 12.20 H
10737 -53.97 -25 -28.97 -50.84 -62.70 3.52 12.25 H
13428 -56.34 -25 -31.34 -59.79 -65.53 3.82 13.01 H
Highest 16110 -55.37 -25 -30.37 -57.73 -64.44 4.30 13.37 H
5372 -64.94 -25 -39.94 -49.71 -71.77 2.46 9.29 \Y
8056 -57.68 -25 -32.68 -45.6 -66.87 3.01 12.20 \Y
10737 -50.35 -25 -25.35 -46.7 -59.08 3.52 12.25 \Y
13428 -55.81 -25 -30.81 -59.25 -65.00 3.82 13.01 \
16110 -53.49 -25 -28.49 -55.4 -62.56 4.30 13.37 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B55 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 41/ 10MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4995 -63.54 -25 -38.54 -50.13 -70.37 2.46 9.29 H
7490 -47.41 -25 -22.41 -43.89 -56.60 3.01 12.20 H
9990 -58.64 -25 -33.64 -55.51 -67.37 3.52 12.25 H
12483 -54.38 -25 -29.38 -57.83 -63.57 3.82 13.01 H
Lowest 14976 -56.04 -25 -31.04 -58.40 -65.11 4.30 13.37 H
4995 -65.40 -25 -40.40 -50.17 -72.23 2.46 9.29 V
7490 -57.19 -25 -32.19 -45.11 -66.38 3.01 12.20 \Y
9990 -59.71 -25 -34.71 -56.06 -68.44 3.52 12.25 \Y
12483 -54.58 -25 -29.58 -58.02 -63.77 3.82 13.01 V
14976 -52.58 -25 -27.58 -54.49 -61.65 4.30 13.37 V
5176 -61.10 -25 -36.10 -47.69 -67.93 2.46 9.29 H
7764 -54.00 -25 -29.00 -50.48 -63.19 3.01 12.20 H
10350 -55.92 -25 -30.92 -52.79 -64.65 3.52 12.25 H
12942 -54.70 -25 -29.70 -58.15 -63.89 3.82 13.01 H
15534 -47.00 -25 -22.00 -49.35 -56.07 4.30 13.37 H
Middle 5176 -65.96 -25 -40.96 -50.73 -72.79 2.46 9.29 V
7764 -58.02 -25 -33.02 -45.94 -67.21 3.01 12.20 \Y
10350 -56.27 -25 -31.27 -52.62 -65.00 3.52 12.25 \Y
12942 -56.27 -25 -31.27 -59.71 -65.46 3.82 13.01 V
15534 -46.83 -25 -21.83 -48.77 -55.90 4.30 13.37 \Y
5360 -59.67 -25 -34.67 -46.26 -66.50 2.46 9.29 H
8040 -51.95 -25 -26.95 -48.43 -61.14 3.01 12.20 H
10719 -53.45 -25 -28.45 -50.32 -62.18 3.52 12.25 H
13401 -56.26 -25 -31.26 -59.71 -65.45 3.82 13.01 H
Highest 16083 -56.54 -25 -31.54 -58.90 -65.61 4.30 13.37 H
5360 -65.32 -25 -40.32 -50.09 -72.15 2.46 9.29 \Y
8040 -58.27 -25 -33.27 -46.19 -67.46 3.01 12.20 \Y
10719 -48.53 -25 -23.53 -44.88 -57.26 3.52 12.25 \Y
13401 -56.09 -25 -31.09 -59.53 -65.28 3.82 13.01 \Y
16083 -49.47 -25 -24 .47 -51.38 -58.54 4.30 13.37 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B56 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 41/ 15MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4995 -63.83 -25 -38.83 -50.42 -70.66 2.46 9.29 H
7490 -49.99 -25 -24.99 -46.47 -59.18 3.01 12.20 H
9990 -57.80 -25 -32.80 -54.67 -66.53 3.52 12.25 H
12483 -51.64 -25 -26.64 -55.09 -60.83 3.82 13.01 H
Lowest 14985 -55.49 -25 -30.49 -57.85 -64.56 4.30 13.37 H
4995 -66.02 -25 -41.02 -50.79 -72.85 2.46 9.29 V
7490 -56.95 -25 -31.95 -44.87 -66.14 3.01 12.20 \Y
9990 -59.02 -25 -34.02 -55.37 -67.75 3.52 12.25 \Y
12483 -52.79 -25 -27.79 -56.23 -61.98 3.82 13.01 V
14985 -49.36 -25 -24.36 -51.27 -58.43 4.30 13.37 V
5172 -61.07 -25 -36.07 -47.66 -67.90 2.46 9.29 H
7760 -52.10 -25 -27.10 -48.58 -61.29 3.01 12.20 H
10341 -57.42 -25 -32.42 -54.29 -66.15 3.52 12.25 H
12933 -55.97 -25 -30.97 -59.42 -65.16 3.82 13.01 H
Middle 15516 -49.21 -25 -24.21 -51.57 -58.28 4.30 13.37 H
5172 -65.40 -25 -40.40 -50.17 -72.23 2.46 9.29 V
7760 -57.04 -25 -32.04 -44.96 -66.23 3.01 12.20 \Y
10341 -54.77 -25 -29.77 -51.12 -63.50 3.52 12.25 \Y
12933 -55.84 -25 -30.84 -59.28 -65.03 3.82 13.01 V
15516 -46.75 -25 -21.75 -48.71 -55.82 4.30 13.37 \Y
5352 -62.72 -25 -37.72 -49.31 -69.55 2.46 9.29 H
8028 -55.26 -25 -30.26 -51.74 -64.45 3.01 12.20 H
10701 -51.46 -25 -26.46 -48.33 -60.19 3.52 12.25 H
13383 -54.36 -25 -29.36 -57.81 -63.55 3.82 13.01 H
Highest 16056 -56.00 -25 -31.00 -58.36 -65.07 4.30 13.37 H
5352 -65.62 -25 -40.62 -50.39 -72.45 2.46 9.29 \Y
8028 -58.15 -25 -33.15 -46.07 -67.34 3.01 12.20 \Y
10701 -48.32 -25 -23.32 -44.67 -57.05 3.52 12.25 \Y
13383 -56.10 -25 -31.10 -59.54 -65.29 3.82 13.01 \Y
16056 -51.64 -25 -26.64 -53.55 -60.71 4.30 13.37 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B57 of B64

: Rev. 01




o a0, FCC RF Test Report

Report No. : FG7D2507B

LTE Band 41 / 20MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4995 -64.75 -25 -39.75 -51.34 -71.58 2.46 9.29 H
7490 -49.03 -25 -24.03 -45.51 -58.22 3.01 12.20 H
9990 -58.92 -25 -33.92 -55.79 -67.65 3.52 12.25 H
12483 -53.99 -25 -28.99 -57.44 -63.18 3.82 13.01 H
Lowest 14985 -54.41 -25 -29.41 -56.77 -63.48 4.30 13.37 H
4995 -66.33 -25 -41.33 -51.1 -73.16 2.46 9.29 V
7490 -57.79 -25 -32.79 -45.71 -66.98 3.01 12.20 \Y
9990 -59.00 -25 -34.00 -55.35 -67.73 3.52 12.25 \Y
12483 -53.84 -25 -28.84 -57.28 -63.03 3.82 13.01 V
14985 -52.50 -25 -27.50 -54.41 -61.57 4.30 13.37 V
5168 -61.58 -25 -36.58 -48.17 -68.41 2.46 9.29 H
7752 -52.60 -25 -27.60 -49.08 -61.79 3.01 12.20 H
10332 -56.60 -25 -31.60 -53.47 -65.33 3.52 12.25 H
12924 -56.05 -25 -31.05 -59.50 -65.24 3.82 13.01 H
Middle 15507 -50.93 -25 -25.93 -53.29 -60.00 4.30 13.37 H
5168 -65.85 -25 -40.85 -50.62 -72.68 2.46 9.29 V
7752 -56.54 -25 -31.54 -44.46 -65.73 3.01 12.20 \Y
10332 -56.75 -25 -31.75 -53.1 -65.48 3.52 12.25 \Y
12924 -55.03 -25 -30.03 -58.47 -64.22 3.82 13.01 V
15507 -45.62 -25 -20.62 -47.8 -54.69 4.30 13.37 \Y
5344 -62.82 -25 -37.82 -49.41 -69.65 2.46 9.29 H
8012 -53.89 -25 -28.89 -50.37 -63.08 3.01 12.20 H
Highest 10683 -52.83 -25 -27.83 -49.70 -61.56 3.52 12.25 H
5344 -65.94 -25 -40.94 -50.71 -72.77 246 9.29 \Y
8012 -60.50 -25 -35.50 -48.42 -69.69 3.01 12.20 \Y
10683 -47.01 -25 -22.01 -43.94 -55.74 3.52 12.25 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 66 / 1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -56.62 -13 -43.62 -64.90 -61.76 1.81 6.95 H
5130 -53.94 -13 -40.94 -68.50 -61.01 2.23 9.30 H
Lowest 6840 -50.02 -13 -37.02 -69.37 -58.30 2.60 10.88 H
3420 -56.82 -13 -43.82 -62.62 -61.96 1.81 6.95 \
5130 -54.96 -13 -41.96 -69.26 -62.03 2.23 9.30 V
6840 -49.06 -13 -36.06 -67.6 -57.34 2.6 10.88 V
3489 -55.98 -13 -42.98 -64.26 -61.12 1.81 6.95 H
5232 -54.43 -13 -41.43 -68.99 -61.50 2.23 9.30 H
Middle 6978 -47.18 -13 -34.18 -66.53 -55.46 2.60 10.88 H
3489 -56.65 -13 -43.65 -62.45 -61.79 1.81 6.95 \Y
5232 -54.34 -13 -41.34 -68.64 -61.41 2.23 9.30 V
6978 -50.86 -13 -37.86 -69.4 -59.14 2.6 10.88 V
3558 -53.20 -13 -40.20 -61.48 -58.34 1.81 6.95 H
5337 -54.41 -13 -41.41 -68.97 -61.48 2.23 9.30 H
Highest 7116 -49.00 -13 -36.00 -68.35 -57.28 2.60 10.88 H
3558 -55.86 -13 -42.86 -61.66 -61.00 1.81 6.95 \Y
5337 -54.94 -13 -41.94 -69.24 -62.01 2.23 9.30 V
7116 -50.22 -13 -37.22 -68.76 -58.50 2.6 10.88 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number

Report Version

: B59 of B64
Report Issued Date : Jan. 30, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 66 / 3MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -54.98 -13 -41.98 -63.26 -60.12 1.81 6.95 H
5130 -53.73 -13 -40.73 -68.29 -60.80 2.23 9.30 H
Lowest 6840 -48.66 -13 -35.66 -68.01 -56.94 2.60 10.88 H
3420 -58.49 -13 -45.49 -64.29 -63.63 1.81 6.95 \
5130 -55.16 -13 -42.16 -69.46 -62.23 2.23 9.30 V
6840 -49.42 -13 -36.42 -67.96 -57.70 2.6 10.88 V
3486 -57.89 -13 -44.89 -66.17 -63.03 1.81 6.95 H
5232 -53.26 -13 -40.26 -67.82 -60.33 2.23 9.30 H
Middle 6975 -49.02 -13 -36.02 -68.37 -57.30 2.60 10.88 H
3486 -58.36 -13 -45.36 -64.16 -63.50 1.81 6.95 \Y
5232 -54.15 -13 -41.15 -68.45 -61.22 2.23 9.30 V
6975 -50.60 -13 -37.60 -69.14 -58.88 2.6 10.88 V
3555 -53.96 -13 -40.96 -62.24 -59.10 1.81 6.95 H
5331 -54.28 -13 -41.28 -68.84 -61.35 2.23 9.30 H
Highest 7110 -49.72 -13 -36.72 -69.07 -58.00 2.60 10.88 H
3555 -56.22 -13 -43.22 -62.02 -61.36 1.81 6.95 \Y
5331 -54.87 -13 -41.87 -69.17 -61.94 2.23 9.30 V
7110 -50.95 -13 -37.95 -69.49 -59.23 2.6 10.88 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B60 of B64

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 66 / 5MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -55.67 -13 -42.67 -63.95 -60.81 1.81 6.95 H
5130 -53.45 -13 -40.45 -68.01 -60.52 2.23 9.30 H
Lowest 6840 -49.53 -13 -36.53 -68.88 -57.81 2.60 10.88 H
3420 -57.25 -13 -44.25 -63.05 -62.39 1.81 6.95 \
5130 -53.86 -13 -40.86 -68.16 -60.93 2.23 9.30 \
6840 -47.99 -13 -34.99 -66.53 -56.27 2.6 10.88 V
3486 -55.43 -13 -42.43 -63.71 -60.57 1.81 6.95 H
5229 -52.51 -13 -39.51 -67.07 -59.58 2.23 9.30 H
Middle 6972 -48.95 -13 -35.95 -68.30 -57.23 2.60 10.88 H
3486 -59.16 -13 -46.16 -64.96 -64.30 1.81 6.95 \Y
5229 -53.79 -13 -40.79 -68.09 -60.86 2.23 9.30 )
6972 -50.75 -13 -37.75 -69.29 -59.03 2.6 10.88 )
3552 -53.51 -13 -40.51 -61.79 -58.65 1.81 6.95 H
5325 -54.69 -13 -41.69 -69.25 -61.76 2.23 9.30 H
Highest 7101 -49.90 -13 -36.90 -69.25 -58.18 2.60 10.88 H
3552 -57.12 -13 -44.12 -62.92 -62.26 1.81 6.95 \Y
5325 -54.22 -13 -41.22 -68.52 -61.29 2.23 9.30 V
7101 -51.12 -13 -38.12 -69.66 -59.40 2.6 10.88 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number
Report Issued Date : Jan. 30, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B61 of B64

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 66 / 10MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -55.13 -13 -42.13 -63.41 -60.27 1.81 6.95 H
5133 -54.30 -13 -41.30 -68.86 -61.37 2.23 9.30 H
Lowest 6843 -49.81 -13 -36.81 -69.16 -58.09 2.60 10.88 H
3420 -58.59 -13 -45.59 -64.39 -63.73 1.81 6.95 \
5133 -54.01 -13 -41.01 -68.31 -61.08 2.23 9.30 V
6843 -50.05 -13 -37.05 -68.59 -58.33 2.6 10.88 V
3480 -54.66 -13 -41.66 -62.94 -59.80 1.81 6.95 H
5223 -53.16 -13 -40.16 -67.72 -60.23 2.23 9.30 H
Middle 6963 -50.80 -13 -37.80 -70.15 -59.08 2.60 10.88 H
3480 -59.83 -13 -46.83 -65.63 -64.97 1.81 6.95 \Y
5223 -54.16 -13 -41.16 -68.46 -61.23 2.23 9.30 V
6963 -51.57 -13 -38.57 -70.11 -59.85 2.6 10.88 V
3540 -50.69 -13 -37.69 -58.97 -55.83 1.81 6.95 H
5313 -53.10 -13 -40.10 -67.66 -60.17 2.23 9.30 H
Highest 7083 -50.72 -13 -37.72 -70.07 -59.00 2.60 10.88 H
3540 -57.89 -13 -44.89 -63.69 -63.03 1.81 6.95 \Y
5313 -54.25 -13 -41.25 -68.55 -61.32 2.23 9.30 V
7083 -50.99 -13 -37.99 -69.53 -59.27 2.6 10.88 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number

Report Version

: B62 of B64
Report Issued Date : Jan. 30, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 66 / 15MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3423 -56.42 -13 -43.42 -64.70 -61.56 1.81 6.95 H
5133 -53.39 -13 -40.39 -67.95 -60.46 2.23 9.30 H
6843 -49.63 -13 -36.63 -68.98 -57.91 2.60 10.88 H
Lowest 3423 -57.11 13 4411 | -62.91 62.25 1.81 6.95 Y
5133 -54.82 -13 -41.82 -69.12 -61.89 2.23 9.30 \
6843 -48.78 -13 -35.78 -67.32 -57.06 2.6 10.88 \
3477 -51.85 -13 -38.85 -60.13 -56.99 1.81 6.95 H
5214 -51.71 -13 -38.71 -66.27 -58.78 2.23 9.30 H
Middle 6954 -47 47 -13 -34.47 -66.82 -55.75 2.60 10.88 H
3477 -58.03 -13 -45.03 -63.83 -63.17 1.81 6.95 \Y
5214 -53.48 -13 -40.48 -67.78 -60.55 2.23 9.30 V
6954 -48.58 -13 -35.58 -67.12 -56.86 2.6 10.88 \Y
3531 -54.20 -13 -41.20 -62.48 -59.34 1.81 6.95 H
5298 -51.20 -13 -38.20 -65.76 -58.27 2.23 9.30 H
Highest 7062 -49.47 -13 -36.47 -68.82 -57.75 2.60 10.88 H
3531 -57.03 -13 -44.03 -62.83 -62.17 1.81 6.95 \Y
5298 -54.77 -13 -41.77 -69.07 -61.84 2.23 9.30 \Y
7062 -50.46 -13 -37.46 -69 -58.74 2.6 10.88 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number

Report Version

: B63 of B64
Report Issued Date : Jan. 30, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2507B

LTE Band 66 / 20MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3423 -55.95 -13 -42.95 -64.23 -61.09 1.81 6.95 H
5133 -53.08 -13 -40.08 -67.64 -60.15 2.23 9.30 H
Lowest 6843 -50.09 -13 -37.09 -69.44 -58.37 2.60 10.88 H
3423 -57.48 -13 -44.48 -63.28 -62.62 1.81 6.95 \
5133 -54.57 -13 -41.57 -68.87 -61.64 2.23 9.30 V
6843 -48.57 -13 -35.57 -67.11 -56.85 2.6 10.88 V
3471 -53.86 -13 -40.86 -62.14 -59.00 1.81 6.95 H
5208 -53.54 -13 -40.54 -68.10 -60.61 2.23 9.30 H
Middle 6945 -49.40 -13 -36.40 -68.75 -57.68 2.60 10.88 H
3471 -58.31 -13 -45.31 -64.11 -63.45 1.81 6.95 \Y
5208 -54.86 -13 -41.86 -69.16 -61.93 2.23 9.30 V
6945 -49.95 -13 -36.95 -68.49 -58.23 2.6 10.88 V
3522 -55.41 -13 -42.41 -63.69 -60.55 1.81 6.95 H
5283 -54.10 -13 -41.10 -68.66 -61.17 2.23 9.30 H
Highest 7044 -49.42 -13 -36.42 -68.77 -57.70 2.60 10.88 H
3522 -59.46 -13 -46.46 -65.26 -64.60 1.81 6.95 \Y
5283 -53.95 -13 -40.95 -68.25 -61.02 2.23 9.30 V
7044 -50.42 -13 -37.42 -68.96 -58.70 2.6 10.88 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56XD1

Page Number

Report Version
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Report Issued Date : Jan. 30, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6






